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TEST REPORT CERTIFICATION

Applicant :  ZyXEL Communications Corporation

Manufacturer - ZyXEL Communications Corporation

EUT Description :  Wireless N-Lite ADSL2+ 4-port Gateway

FCCID : I88AMGI1202T10A
(A) MODEL NO. : ?_I;d;};gﬁ{éﬂ& P660HN Lite EE;
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 9V
(D) TEST VOLTAGE : DC 9V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2008

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
is assumed full responsibility for the accuracy and completeness of these tests. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.
This report contains data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Sep.23~0ct.27, 2011 Report of date: Nov.01, 2011
Prepared by : ﬁ/” }% I‘}é . Revié%?ﬁ? Emmi - L‘A
Cerry e/ Assistant | Sl Audix Technology §gpgj(__1{dlg.a(_'$’gpervisor
§ EMCH#HM#a44nA ¢
i Stamp only for EMC C-,pi Report
Signature: l e { {
Approved & Authorized Signer : g — i 'VL i‘L,;

Ken Lu / Manager
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1.

SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
. . PA
Power Line Conducted Emission ANSI C63.10: 2009 SS
FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS
Band Edae C i FCC Part 15: 15.247 PASS
and =age Lompliance ANSI C63.10: 2009
Conducted ] o FCC Part 15: 15.247 PASS
onducted spurious emissions ANSI C63.10: 2009
6dB Bandwidth FCC Part 15: 15.247 PASS
anawi ANSI C63.10: 2009
Peak OUtout P FCC Part 15: 15.247 PASS
cax utput Fower ANSI C63.10: 2009
5 Soectral Densit FCC Part 15: 15.247 PASS
ower spectral Lensity ANSI C63.10: 2009
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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2. GENERAL INFORMATION
2.1.Description of DeV|ce (EUT)

Product Name Wireless N-Lite ADSL2+ 4-port Gateway
Model Number : AMG1202-T10A; P660HN Lite EE; P-660HN-T1S
Product sell different district. have different model name.
Remark . Thisdevice have 8& 16M flash,8M flash have worst case emission.
Test Model . AMG1202-T10A
FCC ID : 188AMG1202T10A
Operation Frequency : IEEE 802.11b: 2412MHz—2462MHz

IEEE 802.119: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

Channel Number : |EEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

Modulation Technology :  IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)
Antenna Assembly . PCB Patch Antenna, 4.5dBi peak gain.
Gain
Applicant . ZyXEL Communications Corporation
No.6, Innovation RD II, Science-Based Industrial Park,
Hsin-Chu, Taiwan R.O.C
Manufacturer :  ZyXEL Communications Corporation
No.6, Innovation RD Il, Science-Based Industrial Park,
Hsin-Chu, Taiwan R.O.C
Power Adapter #1 . Manufacturer: VASATA, M/N: P090085-2B1
Cable: Unshielded, Undetachable, 1.5m
Power Adapter #2 . Manufacturer: VASATA, M/N: P090085-2F1
Cable: Unshielded, Undetachable, 1.8m
Date of Test . Sep.23~Oct.27, 2011
Date of Receipt : Sep.11, 2011
Sample Type . Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle),

and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MH2z)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
54 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452
Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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2.3.Tested Supporting System Details
No. |Description ACS No. Manufacturer [Model Serial Number  |Approved type
MFCC DoC
. Personal Test PC L Lenovo CR6 L38N404 MIBSMI ID: R33B65
Computer Power Cord: Unshielded, Detachable, 1.8m
CN-009759-7161|MFCC DoC
ACS-EMC-LMO04R DELL 1907FPt 8-6AP-ACPP |FIBSMI ID: R3A002
2 Monitor Power Cord: Unshielded, Detachable, 1.8m
VGA Cable: Shielded, Detachable, 2.0m (with two cores)
DVI Cable: Shielded, Detachable, 2.0m (with two cores)
CN-0DJ313-716 |M FCC DoC
ACS-EMC- K04R DELL SK-8115 .
3 |USB Keyboard 16-6BB-049) |MBSMI ID: T3A002
Power Cord: shielded, Undetachable, 2.0m
ACS-EMC-MO04R DELL MO056UO 512024282 gllggl\(/iltl)g(':RMlOS
4 USB Mouse :
Power Cord: shielded, Undetachable, 1.8m
2.4.Block Diagram of Test Setup
AC Mains «— Adapter EUT
. USB Mouse
AC Mains «— PCL

{

Monitor J

USB Keyboard

PC L run test software to control EUT work in Tx mode

(EUT: Wireless N-Lite ADSL2+ 4-port Gateway )

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240
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2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Mar.31, 2012

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Dec.30, 2012

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2012

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.2 dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.6 dB(30~200MHz, Polarize: H)

3.7 dB(30~200MHz, Polarize: V)

4.0 dB(200M~1GHz, Polarize: H)

3.7 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

3.1dB (Distance: 3m Polarize: V)

3.7 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ Cc_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |Nov.05,10| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 |Nov.05,10| 1 Year
3. L.1.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May 08, 11| 1 Year
4, Terminator Hubersuhner 50Q2 No. 1 May 08, 11| 1 Year
5. RF Cable Fujikura 3D-2W | LISN Cable 1# [May 08, 11| 1Year
6. Coaxial Switch Anritsu MP59B M55367 May 08, 11| 1 Year
7. Passive Probe |Rohde & Schwarz| ESH2-Z3 299.7810.52 |May08,11| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May 08, 11| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISNR |

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.Wireless N-Lite ADSL2+ 4-port Gateway (EUT)

Model Number s AMG1202-T10A
Serial Number N/A

3.4.2.Support Equipment : As Tested Supporting System Details, in Section 2.3.
3.5.0perating Condition of EUT
3.5.1.Setup the EUT and simulator as shown as Section 2.4.

3.5.2.Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Data: 6
0 Level (dBuy)

File: D:DATAIZ011 Report data'Z\ZyXEL'ACS 1101824R1.EMG (12)

Date: 2011-09-13

40

FCCPART 15 C

FCC PART 15 C (AWG)

015 2

Trace: (Discrete)
S3ite no
Di=./Ant.
Limit
Env./Ins.

EUT
Power Rating
Test Mode

Mo Fredqg
[MHz)

5 1 2 5
Frequency (MHz)

r1#fconduction Data No
Ho 2011 E3HZ-Z5 LINE

:FCC PART 15

124,5%C/50% Engineer
:Wireles=s N-Lite AD3LZ+ 4-port Gateway

:DC 9V From Adapter Input AC 1Z0V/60H=

:Tx Mode

M/M:AMGLZ202-T104

10

:Leo-Li

Margin

[clB)

20 Jo

Bemark

LISN Cable Emis=sion

Factor Lo=ss Feading Lewvel Limits
[dE) [dE) [dBuv) [dBuv) [dEuV)
.17 9.95 25.13 35.28 64,49
0.19 Q.95 20.34 30.51 56.90
0.19 Q.97 21.82 31.98 56.00
0.22 Q.95 19.99 3i0.19 56.00
0.34 Q.94 19.56 29.54 56.00
0.58 Q.97 15.45 26.43 &0.00

Femarks: l1l.Emission Lewvel=LIZN Factor+iCable Losszs(Include 104E pulse limir)
+Reading.
2.1f the average limit is mwet when useing a quasi-peak detector.

the EUT shall he deemwmed to meet hoth limits and mweasurement

with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Data: 5
0 Level (dBuy)

File: D:DATAIZ011 Report data'Z\ZyXEL'ACS 1101824R1.EMG (12)

Date: 2011-09-13

40

FCCPART 15 C

FCC PART 15 C (AWG)

015 2

Trace: (Discrete)
S3ite no
Di=./Ant.
Limit
Env./Ins.

EUT
Power Rating
Test Mode

Mo Fredqg
[MHz)

5 1 2 5
Frequency (MHz)

r1#fconduction Data No
Hio 2011 E3HZ-Z5 NEUTEAL

:FCC PART 15 C

124,5%C/50% Engineer
tWireless N-Lite ADILZ+ 4-port Gateway

:DC 9V From Adapter Input AC 1Z0V/60H=

:Tx Mode

M/M:AMGLZ202-T104

:Leo-Li

Margin
[dE)

10

20 Jo

Bemark

1 0.17935
2 0.568720
3 0.71715
1 2.031
5 3.045
G 18.150

LISN Cable Emis=sion

Factor Lo=ss Feading Lewvel Limits
[dE) [dE) [dBuv) [dBuv) [dEuV)
0.z21 9.95 21.65 3l1.54 64,49
0.22 Q.95 25.50 35.70 56.00
0.23 Q.97 23.89 34.09 56.00
.27 Q.94 23.146 33.69 56.00
0.z9 Q.95 21.24 31.458 56.00
o.71 Q.95 16.30 26.99 &0.00

Femarks: l1l.Emission Lewvel=LIZN Factor+iCable Losszs(Include 104E pulse limir)
+Reading.
2.1f the average limit is mwet when useing a quasi-peak detector.

the EUT shall he deemwmed to meet hoth limits and mweasurement

with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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4. RADIATED EMISSION TEST
4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)
Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.06,10 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 11| 1 Year
3 | Test Receiver |[Rohde & Schwarz| ESVS10 834468/011 [May.08, 11| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 11| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Oct.26, 10 1 Year
6 RF Cable MIYAZAKI 8D-FB  |3# Chamber No.1|May.08, 11| 1 Year
7 | Coaxial Switch Anritsu MP59B M73989 [May.08,11| 1 Year
4.1.2.For frequency range 1GHz~6GHz (At Anechoic Chamber)
Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 11 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | July.01, 11 1 Year
3 Horn Antenna EMCO 3116 00060089 | Nov.25,10| 1.5 Year
4 Amplifier Agilent 8449B 3008A00863 | May.08, 11 1 Year
5 RF Cable Hubersuhner | SUCOFLEX102| 28622/2 May.08, 11 1 Year
6 RF Cable Hubersuhner | SUCOFLEX102| 29091/2 May.08, 11 1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From1to 4 m

3.0m

»|

(Reference Point)

EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
-

Combining Network | |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240
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For frequency range 1GHz-25GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m
» >|
(Reference Point)
1.5m(L)*1.0m(W)*0.8m(H) EUT
\ . :  —
Turn Table
(Wood) 0.8m

ABSORBER

AAA

Combining Network| | AMP [ |Spectrum Analyzer| [ PC System =
[
Receiver
4.3.Radiated Emission Limit
4.3.1.15.209 limits
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-92
420725 - 4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 14,47 -14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT
Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced

by Section 4.2.
4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions

measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Frequency: 30MHz~1GHz

Data: 2

0 Level {dBuvim)

File: E:2011 Report data'Z\ZyXEL'ACS 110203 1R1.EMG (4}

Drate: 2011-10-27

FCC PART 15 C (3M)

~HGdB

| MW

30 224, 418. 612, 806, 1000
Frequency (MHz)
S3ite no. Jm Chawber Data no. 2
Li=. / int. 3m 2010 CELE111C 2598 Ant. pol. HORIZCONTAL
Limit FCC PART 15 C (3M)
Env. / Ins. 24*C/ha% Engineer Leo-Li
EUT : Wireleszs N-Lite ADSLE+4+ 4-port Gateway
Power rating : DC 9V From Adapter Input AC 120V/&60Hz
Test Mode Tx Mode
M/M:AMG120Z-T104
Ant. Cable Emission
No Fredg Factor Los=z Reading Lewvel Limits Margin ERemark
[MH=z) (dE/m) [dE) [dBuv) (AEBuV/m) (dBuV/m) [dE)
1 141,550 11.97 1.45 11.72 Z25.14 43.50 18.36 QF
2 301.600 13.75 3.01 13.96 30.72 45.00 15.25 QF
3 350,100 15.10 3.16 Zz.491 40,67 445.00 5.33 QF
4 400,540 16.41 3.34 19.15 358.90 46.00 7.10 QF
5 E00.450 15.30 4,00 1s.10 35.40 45.00 7.60 QF
3 6e8.260 2Z0.76 4,54 4,586 30.46 46.00 15.54 QF
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Eeading.
Z2. The emission lewvels that are 20d4E helow the official

limit are not reported.
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Data: 1
0 Level (dBuW/im)

File: E:2011 Report data'Z\ZyXEL'ACS1102031R1.EMG (4)

Date: 2011-10-27

40

FCC PART 15 C (3M)

~FdB

30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jtn Chatrber Data no. 1
Di=. / Aint. 3m Z010 CELE111C Z595 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 24*C/50% Engineer : Leo-Li
EUT Wireles=z N-Lite ADSLZI+4+ d4-port Gacewayy
Power rating DC 9V Fromw bdapter Input AC 120V/60H=
Tezt HMode Tx HMaode
M/M:AMG1Z20Z-T104A
Lnt. Cahle Frwission
No Fredg Factor Losz Reading Lewvel Limits Margin Remark
[MH=z) [dE /) [dE) [dBuv) [(ABuV/m) [(dBuV/m) [dE)
1 59,100 6.22 0.589 21.73 Z25.54 40.00 11.16 QP
2 141,550 11.97 1.45 16.92 30.34 43.50 13.16 QF
3 Zz2.060 10.36 Z.09 13.65 Z6.10 46.00 19.50 QF
4 332.640 14.51 .11 11.86 29.48 456.00 16.52 QF
5 500,450 15.30 4,00 11.62 33.92 46.00 12.08 QF
& G36.250 Z0.38 4,68 4,23 z9.29 46.00 16.71 QF

Elni=z=sicon Lewvel= Antenna Factor + Cable Loss + REeading.
The emission lewvels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

Data: 1 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
120 Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. 3 Chardier Data no. : 1
Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11b CH1 2412MHz Tx
M/ AMG1202-T10A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240
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Data: 2 File: E:2011 report data'Z ZyXEL'ACS 110184 2R1.EMG6 {108)
120 Level (dBuWim) Date: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

2 FCC PART 15C AV

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. i Jm Chanber Data no. @ 2

Di=. / Ant. o 3m 2011 3115 4580 Ant., pol. : HORIZCNTAL

Limit : FCC PART 15C PELE

Env. / Ins. r 24.2%C/56% Engineer : Leo-Li

EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway

Power : DC 9V From Adapter Input ALC 1Z0V/60He

Test mode : IEEES0Z2.11kh CH1 2412MHz Tx

M/ POAMG1Z02-T104

Ant. Cable Amp. Emission

Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark

[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
4524.000 32.89 9.57 34.60 41.11 45,97 54,00 5.03 Average
4524.000 32.89 9.57 34.60 47,17 55.03 74.00 185.97 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Data: 3 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. i 3m Chamber Data no. ¢ 3
Dis. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li
EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway
Power : DC 9Y From Adapter Input AC 120V/60H=
Test mode : IEEES02.11kh CH1 2412MHz Tx
M/ t AMG1z202-T104

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Data: 4

Level (dBuWim)
120

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Date: 2011-09-26

FCC PART 15C PEAK

60

! FCC PART 15C AV
04000 6800, 9600, 12400, 15200. 18000

Frequency (MHz)

3ite no. 3t Chatidier Data no. @ 4

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEARE

Enwv. / In=. 24.Z%CF/56% Engineer Leo-Li

EUT Wireless WN-Lite ADSLZ4 4-port Gateway

Power DC 9% From Adapter Input AC 12Z0V/60HE

Test mode IEEES0Z2 .11k CH1 2412MHz Tx

M/ AMG1202-T104

Ant. Cakble Awp. Emis=sion

Freq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dBE) [dE) [dEuV) [dBuV/m) dBuv/m) (dB)
1 48324.000 32.89 9.57 34.60 45. 54 56.40 74.00 17.60 Peak
2 4824.000 32.89 9.57 34.60 43.42 51.28 54,00 2.72 Average

Femarks:

1. Emiszion Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Reading.

2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 5
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRART 15C AV
Lﬂd\j i
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Aite no. Jm Chanber Data no. @ 5
Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11kh CH1 2412MHz Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
241z.000 27.98 6.75 34.44 a7.21 Q7.53 74,00 -23.53 Peak
2  ZAAS.000 Z8.73 T7.21  34.47 45.56 47.03 74.00 Z6.97 Peak
3 32Z14.000 30.46 7.98 34.52 43.35 4727 74.00 26.73 Feak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.

Z. The emwission

levels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Data: 6 File: E:20111 report data'Z ZyXELIACS1101842R1.EMG {108)
Level (dBuWim) Date: 2011-09-26
120
2
FCC PART 15C PEAK
60
FCC PRRT 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. 3t Chatdier Data no. : &
Di=. / Ant. 3m 2011 3115 4580 Ant. pol. : HORIZCNTAL
Limit FCC PART 15C FPEAE
Env. / Ins. 24.2%C/56% Engineer : Leo-Li
EUT Wireles=s N-Lite AD3LZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES02.11k CH1 2412MHz Tx
M/ AMG120Z2-T104
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 1765.000 26.42 5.66 34.51 49,12 46.69 74,00 27.31 Peak
2 241z2.000 27.98 6.75 34.44 95.16 95.43 74.00 -21.45 Peak
3 2665.000 28.73  7.21 34.47 43 .56 45.03 74.00 28.97 Peak
4 3214.000 30.46 7.95 34.52 42 .28 46.20 74.00 27.80 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

The emis=ion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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120

60

0

page 4-13
11 File: E:2011 report data'Z ZyXELIACS1101842R1.EM6 (108)
Level (dBuVim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. 3t Chatidier Data no. @ 11

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEAKE

Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li

EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway

Fower DC 9% From Adapter Input AC 120V/60H=

Test mode
MAT

IEEES0Z.11b
AMG1lZ0Z-T10R

CHe Z2437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.
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Data: 12 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK

60
H FCC PRRT 15C AV
04000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. ! 3 Chatdier Data no. : 12
Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li
EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway
Power : DC 9Y From Adapter Input AC 120V/60H=
Test mode : IEEES0Z2.11k CHe 2437MHz Tx
M/ : AMG1z20Z-Ti0L
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 4374.000 32.98 9.62 34.60 43 .29 51.29 54,00 2.71 Average
Z 4874.000 32.98 9.62 34.60 45.76 E6.76 74.00 17.z24 Peak
Femarks:

1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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60

0
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13 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG6 (108)
Level (dBuWim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. 3m Chamber Data no. @ 13

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZONTAL

Limit FCC PART 15C PEALK

Enwv. / In=. 24.Z%CF/56% Engineer Leo-Li

EUT Wireless WN-Lite ADSLZ4 4-port Gateway

Power DC 9% From Adapter Input AC 12Z0V/60HE

Test mode
M/N

IEEES0Z.11b
AMG1Z0Z2-T10A

CHe Z437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-16
Data: 14 File: E:\20111 report data'? ZyXEL'\ACS1101842R1.EM6 (108)
120 Level (dBuVim) Date: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

! FCC PART 15C AV
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. i 3 Chatidber Data no. @ 14

Dis. / Ant. : 3m 2011 3115 4580 int. pol. : HORIZCONTAL

Limit : FCC PART 15C PELE

Enwv. / Ins. r Z24.2%C/56% Engineer : Leo-Li

EUT : Wireless N-Lite AD3LEZ4 4-port Gateway

Fower : DC 9% From Adapter Input AC 120V/60H=z

Test mode : IEEES0Z.11k CHe 2437MHz Tx

M/ : AMG1zZO0Z-Ti04

Ant. Cable Awp. Emission

Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark

[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
4574.000 32.98 9.82 34.60 45.26 L6.26 74.00 17.74 Peak
4574.000 32.98 9.62 34.60 40.77 45.77 54.00 5.23 Average

Remarks:
1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.

2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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Data: 15
Level (dBuVim)

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Date: 2011-09-26

120

FCC PART 15C PEAK

60

FCC PART 15C AV

I e

P e S

01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3t Chatidier Data no. 15
Dis. / Ant. 3m 2011 3115 4580 int. pol. HORIZOMTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway
Fower DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES0Z2 .11k CHe 2437MHz Tx
M/ AMG1Z20Z-T104A
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2437.000 28.03 6.81 34.44 o442 94,82 74.00 -20.82 Peak
Femarks:
1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.

2.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology
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Data: 16

Level {dBuv/m)
120

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

FCC PART 15C PEAK

60

FCC PART 15C AV

MﬁdbNkMAﬁMMMvaMwhdmﬂwWVhﬁﬂ#“““““Mﬂ

M

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 1a
Dis. / Aint. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11b CHA6 24537MHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)

1 2437.000 25.03 6&.851 34.44 Q6.93 Q7 .33 74.00 -23.33 Peak

Femarks:

1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.
2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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120

60

0

page 4-19
17 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 17

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11b
AMG1202-T10A

CH11 Z246ZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240
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Data: 18
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
FCC PART 15C PEAK
60
z FCC PART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. Jm Chamber Data no. : 15
Di=. / Ant. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11b CH11 2452MH=z Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
1 4924.000 33.08 9.66 34.60 4z.11 50.25 54,00 3.75 Average
2 49Z24.000 33.08 9.66 34.60 47 .86 56.00 74.00 18.00 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.

2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-21
19 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG6 (108)
Level (dBuWim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. 3m Chamber Data no. @ 19

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZONTAL

Limit FCC PART 15C PEALK

Enwv. / In=. 24.Z%CF/56% Engineer Leo-Li

EUT Wireless WN-Lite ADSLZ4 4-port Gateway

Power DC 9% From Adapter Input AC 12Z0V/60HE

Test mode
M/N

IEEES0Z.11b
AMG1Z0Z2-T10A

CH11 Z246ZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-22
Data: 20 File: E:\20111 report data'? ZyXEL'\ACS1101842R1.EM6 (108)
120 Level (dBuVim) Date: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. i 3 Chatidber Data no. @ Z0

Dis. / Ant. : 3m 2011 3115 4580 int. pol. : HORIZCONTAL

Limit : FCC PART 15C PELE

Enwv. / Ins. r Z24.2%C/56% Engineer : Leo-Li

EUT : Wireless N-Lite AD3LEZ4 4-port Gateway

Fower : DC 9% From Adapter Input AC 120V/60H=z

Test mode : IEEES0Z.11k (CH11 248ZMH=z Tx

M/ : AMG1zZO0Z-Ti04

Ant. Cable Awp. Emission

Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark

[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
4574.000 32.98 9.82 34.60 47 .84 55.84 74.00 18.16 Peak
4574.000 32.98 9.62 34.60 41.01 49.01 54.00 4,99 Average

Remarks:

1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.

2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-23

Data: 21
Level (dBuVim)

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Date: 2011-09-26
120

FCC PART 15C PEAK

60 FCC PART 15C AV

WM‘*‘“”MW‘“M

e

01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3t Chatidier Data no. 21
Dis. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway
Fower DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES0Z2 .11k CH11 2462Z2MHz Tx
M/ AMG1Z20Z-T104A
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2462.000 28.05 6.84 34.44 99.89 100.34 74.00 -26.34 Peak
2 2665.000 25.73 7.21 34.47 45.34 45.81 74.00 z27.19 Peak

Remarks:
1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.
2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Techno

logy (Shenzhen) Co., Ltd.

page 4-24

Data: 22
Level (dBuVim)

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Date: 2011-09-26

120

FCC PART 15C PEAK

60

FCC PART 15C AV

MWMM

IEYTTNIE Iy e Il A

01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3t Chatidier Data no. 22
Dis. / Ant. 3m 2011 3115 4580 int. pol. HORIZOMTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway
Fower DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES0Z2 .11k CH11 2462Z2MHz Tx
M/ AMG1Z20Z-T104A
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2462.000 28.05 6.84 34.44 94,31 94,76 74.00 -20.76 Peak
Femarks:
1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.

2.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology

(Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-25
27 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 27

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11g <CH1 241:MHz Tx

AMG1202-T10A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-26
Data: 28 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK

2

60
FCC PRRT 15C AV
04000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. ! 3 Chatdier Data no. : Z5

Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit : FCC PART 15C PERE

Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li

EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway

Power : DC 9Y From Adapter Input AC 120V/60H=

Test mode + IEEES0Z.11lg CHl1 2412MHz Tx

M/ : AMG1z20Z-Ti0L

Ant. Cable Awp. Emission

Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark

[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 43z24.000 32.89 9.57 34.60 4z .22 L50.08 54,00 3.92 Average
Z 485z4.000 32.89 9.57 34.60 E5.51 63.37 74.00 10.63 Peak

Femarks:

1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-27
29 File: E:2011 report data'Z ZyXELIACS1101842R1.EM6 (108)
Level (dBuVim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. 3t Chatidier Data no. @ 9

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZONTAL

Limit FCC PART 15C PEAKE

Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li

EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway

Fower DC 9% From Adapter Input AC 120V/60H=

Test mode
MAT

IEEES0Z2.11g ©CH1 241:2MHz Tx

AMG1lZ0Z-T10R

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

FCC ID:188AMG1202T10A page

AUDIX Technology (Shenzhen) Co., Ltd.

4-28

Data: 30
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
FCC PART 15C PEAK
1
60 - -
FCC PRART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. Jm Chamber Data no. 30
Di=. / Ant. 3m 2011 3115 4580 Ant.. pol. HORIZCONTAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11g CH1 2412MHz Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) (dBuv) (dBuY/m) dBuV/m) (dB)
1 45z24.000 32.89 9.57 34.60 52.25 60.11 74,00 13.89 Peak
2  43Z24.000 32.89 9.57 34.60 38.92 46.78 54.00 T.22 Lyerage

Remarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.

2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-29

Data: 35
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRRT 15C AV
l:'1IIIIIIIZI 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. 3 Chardier Data no. 35
Dis. / Aint. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH1 2412MHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
1 2412.000 27.98 &.78 34.44 10z .54 102.86 74.00 -25.86 Peak
Femarks:
1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.

2.

The emission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-30
Data: 36 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK

60 FCC PART 15C AV

01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. ! 3 Chatdier Data no. : 36
Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li
EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway
Power : DC 9Y From Adapter Input AC 120V/60H=
Test mode + IEEES0Z.11lg CHl1 2412MHz Tx
M/ : AMG1z20Z-Ti0L
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2412.000 27.98 6.78 34.44 103.41 103.73 74.00 -29.73 Peak
Z Z2e65.000 25.73 7.21 34.47 45.73 47 .20 74.00 26.80 Peak

Femarks:
1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-31
Data: 37 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuv/im} Drate: 2011-09-26

60

1
2

FCC PART 15C PEAK

FCC PRRT 15C AV
Lﬂhmj
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

S3ite no. : 3 Charder Data no. : 37

Dis. / Aint. odm 2011 3115 4580 Ant., pol. : VERTICAL

Limit : FCC PART 15C PELE

Enw. / Ins. : 24.2%C/50% Engineer : Leo-Li

EUT 1 Wireless N-Lite ADSLZ+4+ 4-port Gateway

Power : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11g CHA Z2437MH=z Tx

M/ P AMG1Z202-T104

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
2437.000 25.03 6.51 34.44 103.62 104.02 74.00 -30.02 Peak
2665.000 28.73  7.21 34.47 46.01 47 .48 74.00 26.52 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Techno

logy (Shenzhen) Co., Ltd.

page 4-32

Data: 38
Level (dBuVim)

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Date: 2011-09-26

120

FCC PART 15C PEAK

60

FCC PART 15C AV

M

W

01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3t Chatidier Data no. 35
Dis. / Ant. 3m 2011 3115 4580 int. pol. HORIZOMTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway
Fower DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES02.11g CHe 2437MHz Tx
M/ AMG1Z20Z-T104A
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2437.000 28.03 6.81 34.44 100. 64 101.04 74.00 -27.04 Peak
Femarks:
1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.

2.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology

(Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-33
39 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 39

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11g <CH& 2437MHz Tx

AMG1202-T10A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

FCC ID:188AMG1202T10A page

AUDIX Technology (Shenzhen) Co., Ltd.

4-34

Data: 40
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
FCC PART 15C PEAK
2
60
FCC PRART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Aite no. Jm Chanber Data no. 40
Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11g CH6 2437MHz Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
1 4574.000 32.98 9.62 34.60 4z .07 50.07 54,00 3.93 Average
2 4374.000 32.958 9.62 34.60 56.55 64.55 74,00 9.45 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.

2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-35
1 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 41

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11g <CH& 2437MHz Tx

AMG1202-T10A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-36
Data: 42 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK

60
FCC PRART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. i 3m Chamber Data no. @ 42

Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li

EUT : Wireless N-Lite AD3LEZ4 4-port Gateway

Power : DC 9% From Adapter Input AC 120V/60HEz

Test mode : IEEES0Z2.11g <CHe Z2437YMH=z Tx

M/ r AMG1Z02-T104

Ant. Cable Awp. Emis=zion

Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark

[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 4574.000 32.98 9.62 34.60 55.02 63 .02 74,00 10.98 Peak
2 4374.000 32.958 9.62 34.60 40.28 45.28 54.00 5.72 Lyerage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-37

Data: 43

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Level (dBuWim)

120

Date: 2011-09-26

FCC PART 15C PEAK

60

M

Ao FCE Pﬂﬂl#ﬁf”::u

04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. Jm Chamber Data no. 43
Di=. / Ant. 3m 2011 3115 4580 Ant.. pol. HORIZCONTAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11g CH11 2452MH=z Tx
M/ AMG1l202-T10A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-38
Data: 44 File: E:\20111 report data'? ZyXEL'\ACS1101842R1.EM6 (108)
120 Level (dBuVim) Date: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

2
FCC PART 15C AV
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. i 3 Chatidber Data no. @ 44

Dis. / Ant. : 3m 2011 3115 4580 int. pol. : HORIZCONTAL

Limit : FCC PART 15C PELE

Enwv. / Ins. r Z24.2%C/56% Engineer : Leo-Li

EUT : Wireless N-Lite AD3LEZ4 4-port Gateway

Fower : DC 9% From Adapter Input AC 120V/60H=z

Test mode : IEEES0Z.11lg CH11 2Z24c6ZMH= Tx

M/ : AMG1zZO0Z-Ti04

Ant. Cable Awp. Emission

Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark

[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
4924,000 33.08 9.86 34.60 39.68 47 .82 54,00 6.18 Average
49z24,000 33.08 9.66 34.60 54.74 62 .88 74.00 11.12 Peak

Remarks:

1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.

2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-39
Data: 45 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuv/im} Drate: 2011-09-26

FCC PART 15C PEAK

60 , L e | FCC Pﬁm;
WuMwhﬂHmuwwwwJW”Nﬁ#wmwﬁﬁwﬁrahmﬂhwwﬁﬂmﬂwvh“m“ww1 B

0

4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
S3ite no. : 3 Charder Data no. : 45
Dis. / Aint. odm 2011 3115 4580 Ant., pol. : VERTICAL
Limit : FCC PART 15C PELE
Enw. / Ins. : 24.2%C/50% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ+4+ 4-port Gateway
Power : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11g CH11 246ZMH=z Tx
M/ P AMG1Z202-T104

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A page

AUDIX Technology (Shenzhen) Co., Ltd.

4-40

Data: 46
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
FCC PART 15C PEAK
1
60
FCC PRART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. Jm Chamber Data no. 46
Di=. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11g CH11 2452MH=z Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) (dBuv) (dBuY/m) dBuV/m) (dB)
1 4924.000 33.08 9.66 34.60 54,60 62 .74 74,00 11.Z6 Peak
2 49Z24.000 33.08 9.66 34.60 39.96 45.10 54.00 5.90 Lyerage

Remarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.

2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-41

Data: 47
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
Drate: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRRT 15C AV
l:'1l]l]l:l 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
S3ite no. 3 Chardier Data no. : 47
Dis. / Aint. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH11 245:2MH=z Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)

1 Z462.000 25.05

Femarks:

1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.
2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Techno

logy (Shenzhen) Co., Ltd.

page 4-42

Data: 48

Level (dBuWim)
120

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

FCC PART 15C PEAK

60

FCC PART 15C AV

WM

W

01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. Jm Chamber Data no. 45
Di=. / Ant. 3m 2011 3115 4580 int. pol. HORIZCONTAL
Limit FCC PART 15C FPEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEE802.11g CH11 2462Z2MH=z Tx
M/ AMG1202-T104A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/mj [dB) [dB) (dBuv) (dBuY/m) dBuV/m) (dB)
1 24¢2.000 28.05 6.84 34.44 100.70 101.15 74.00 -27.15 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

Z.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology

(Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX Technology (Shenzhen) Co., Ltd.

4UDIX ]

FCC ID:188AMG1202T10A page 4-43

Data: 53
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
Drate: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. i 3m Chamber Data no. @ 53
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. 24.Z%CF/56% Engineer Leo-Li
EUT Wireless WN-Lite AD3LEZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60Hs
Test mode IEEES02.11nHT20 CH1 241ZMHz Tx
M/ AMG1Z20Z-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2Z412.000 27.98 6&.78 34.44 100.z0 100,52 74,00 -26.52 Peak

Remarks:
1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.
2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-44

Data:

120

60

1
2

54
Level {dBuv/m)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

FCC PART 15C PEAK

FCC PART 15C AV

M

WW

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 54
Dis. / Aint. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11nHT20 CH1 2412MHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
241z2.000 27.98 6.75 34.44 10z.79 103.11 74.00 -29.11 Peak
2671.000 28.73  7.21 34.47 45.30 46,77 74,00 27.23 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-45
50 File: E:2011 report data'Z ZyXELIACS1101842R1.EM6 (108)
Level (dBuVim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. 3t Chatidier Data no. @ 59

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEAKE

Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li

EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway

Fower DC 9% From Adapter Input AC 120V/60H=

Test mode
MAT

IEEES0Z.11nHTZ0
AMG1lZ0Z-T10R

CH1 Z41Z2MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-46

Data: 60
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

120
FCC PART 15C PEAK
1
60
FCC PRRT 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
S3ite no. 3 Chardier Data no. &0
Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11nHT20 CH1 2412MHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) (dBuv) (dBuVW/m) dBuVW/m) (dBE)
1 45:24.000 32.89 9.57 34.60 54.98 62.54 74.00 11.16 Peak
2 48324.000 32.89 9.57 34.60 39.44 47.30 54.00 6.70 bverage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-47
61 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 61

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11nHTZ0
AMG1202-T10A

CH1 Z41ZMH=z Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-48
Data: 62 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK

60 2 - N
FCC PRART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. i 3m Chamber Data no. @ [
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHTZ0 CH1 241ZMHz Tx
M/ r AMG1Z02-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 45z24.000 32.89 9.57 34.60 J6.94 44,30 54,00 9.20 Average
2  43Z24.000 32.89 9.57 34.60 52.08 59.94 74.00 14.06 Peak
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-49
63 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 63

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11nHTZ0
AMG1202-T10A

CHA6 Z437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-50
Data: 64 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK

2
60
FCC PART 15C AV
04000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. i 3 Chatidber Data no. @ &4
Dis. / Ant. : 3m 2011 3115 4580 int. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHTZ0 CH&s Z437MHz Tx
M/ o AMG1z20Z-Ti0R
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MHz) (dE/mj (dB) [dEB) (dBEuv) (dEuY/m) dBu¥/m) (dB)
1 4374.000 32.98 9.62 34.60 358.80 45.80 54.00 7.20 Average
2 4874.000 32.98 9.62 34.60 53.53 61.53 74.00 12.47 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-51

Data:

120

60

0

65 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Level {dBuv/m)

Drate: 2011-09-26

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3t Chatidier Data no. @ &85
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. : WERTICAL
Liwmit FCC PART 15C PELAK
Env. / Ina. 24.Z%CF/56% Engineer Leo-Li
EUT Wireless WN-Lite AD3LEZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60Hs

Test mode
MAT

IEEES0Z.11nHTZ0
AMG1lZ0Z-T10A

CHe Z437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-52
Data: 66 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuv/im} Drate: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

FCC PRRT 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
S3ite no. : 3 Charder Data no. : 3]
Dis. / Aint. odm 2011 3115 4580 Ant., pol. : VERTICAL
Limit : FCC PART 15C PELE
Enw. / Ins. : 24.2%C/50% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ+4+ 4-port Gateway
Power : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ20 CH&6 24537MHz Tx
M/ P AMG1Z202-T104
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
4574.000 32.958 9.62 34.60 55.39 63.39 74.00 10.61 Peak
45374.000 32.98 9.62 34.60 40.75 45.75 54.00 5.25 bverage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX Technology (Shenzhen) Co., Ltd.

4UDIX ]

FCC ID:188AMG1202T10A page 4-53

Data: 67
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
Drate: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. i 3m Chamber Data no. @ a7
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. 24.Z%CF/56% Engineer Leo-Li
EUT Wireless WN-Lite AD3LEZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60Hs
Test mode IEEES02.11nHT20 CH& 2437MHz Tx
M/ AMG1Z20Z-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2437.000 25.053 6&.81 34.44 94,59 a5.29 74,00 -21.29 Peak

Remarks:
1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.
2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-54
Data: 68 File: E:2011 report data'Z ZyXEL'ACS 110184 2R1.EMG6 {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK
60
FCC PRART 15C AV
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Aite no. i dm Chawmber Data no. : 1=
Di=s. / Ant. odm 2011 3115 4580 Ant., pol. : HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway
Power : DC 9V From Adapter Input ALC 1Z0V/60He
Test mode : IEEES0Z.11nHT20 CHSs 2437MHz Tx
M/ POAMG1Z02-T104
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
1 2437.000 25.053 6&.81 34.44 Qz.37 Qz2.77 74,00 -185.77 Peak

Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Techno

logy (Shenzhen) Co., Ltd.

page 4-55

Data: 73

Level {dBuv/m)
120

File: E::2011 report data'Z ' ZyXEL'ACS1101842R1.EMG {103}

Drate: 2011-09-26

FCC PART 15C PEAK

60

FCC PART 15C AV

M

W

01000 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
Aite no. Jm Chanber Data no. 73
Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. HORIZCNTAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2%C/56% Engineer Leo-Li
EUT Wireless N-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 1Z0V/60Hez
Test mode IEEES0Z.11nHT20 CH11 2462MHz Tx
M/ AMG1l202-T10A
Ant. Cakble Awp. Emis=sion
Freq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MH=z) (dBE/m) [dE) [dE) [dEBEuV) (ABuV/m) dBuV/m) (dB)
1 2462.000 25.05 6&6.54 34.44 100. 44 100.589 74.00 -26.89 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.

2.

The emission lewvels that are 20dB below the official limit are not reported,

Audix Technology

(Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Techno

logy (Shenzhen) Co., Ltd.

page 4-56

Data: 74
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. Jm Chamber Data no. 74
Di=. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit FCC PART 15C FPEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES802.11nHT20 CH11 2462MHz Tx
M/ AMG1202-T104A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/mj [dB) [dB) (dBuv) (dBuY/m) dBuV/m) (dB)
1 24¢2.000 28.05 6.84 34.44 104.12 104.57 74.00 -30.57 Peak
Femarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

Z.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology

(Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-57
75 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 75

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11nHTZ0
AMG1202-T10A

CH11 Z46ZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-58
Data: 76 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuv/im} Drate: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

FCC PRRT 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)

S3ite no. : 3 Charder Data no. : Ta

Dis. / Aint. odm 2011 3115 4580 Ant., pol. : VERTICAL

Limit : FCC PART 15C PELE

Enw. / Ins. : 24.2%C/50% Engineer : Leo-Li

EUT 1 Wireless N-Lite ADSLZ+4+ 4-port Gateway

Power : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11nHTZ0 CH11 2462MHz Tx

M/ P AMG1Z202-T104

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
49z4.000 33.08 9.66 34.60 53.34 61.45 74.00 1Z.52 Peak
4924.000 33.08 9.66 34.60 3g8.61 46.75 54.00 7.25 bverage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-50
77 File: E:'2011 report data'Z ZyXEL'\ACS1101842R1.EM6 (108)
Level (dBuWim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chamber Data no. : 77

Di=. / Ant. 3m 2011 3115 4580 Ant.. pol. HORIZCONTAL

Limit FCC PART 15C PEAE

Env. / Ins. 24.2*C/560% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input ALC 1Z0V/60Hez

Test mode
M/

IEEES0Z.11nHTZ0
AMG1lZ20Z2-T10A

CH11 Z2Z46ZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-60
Data: 78 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuv/im} Drate: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

2
FCC PRRT 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)

S3ite no. : 3 Charder Data no. : =

Dis. / Aint. odm 2011 3115 4580 Ant., pol. : HORIZCNTAL

Limit : FCC PART 15C PELE

Enw. / Ins. : 24.2%C/50% Engineer : Leo-Li

EUT 1 Wireless N-Lite ADSLZ+4+ 4-port Gateway

Power : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11nHTZ0 CH11 2462MHz Tx

M/ P AMG1Z202-T104

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
49z4.000 33.08 9.66 34.60 38.15 46,29 54.00 7.71 Lyerage
4924.000 33.08 9.66 34.60 53.04 61.18 74,00 1Z2.82 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-61

Data: 79
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

120
FCC PART 15C PEAK
60
FCC PRRT 15C AV
l:'1l]l]l:l 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
S3ite no. 3 Chardier Data no. : 79
Dis. / Aint. 3m 2011 3115 4580 Ant.., pol. HORIZCONTAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11nHT40 CH1 242ZMHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
1 2422.000 25.00 &.78 34.44 93.91 Q4,25 74.00 -20.25 Peak

Femarks:

1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.

2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-62

Data: 80

Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}
Date: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRART 15C AV
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Aite no. Jm Chanber Data no. g0
Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES0Z.11nHT40 CH1 242-2MHz Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
1 24zZ2.000 25.00 &.78 34.44 a7.60 97.94 74,00 -23.94 Peak

Femarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-63

Data: 85

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Level (dBuVim)

120

Date: 2011-09-26

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber DIata no. 85
Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24,.2%C/56% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway
Power DC 9% From Adapter Input ALC 120V/60H=
Test mode IEEES0Z.11nHT40 CH1 242Z2MHz Tx
M/ AMG1Z0Z-T104

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-64
Data: 36 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK

60
2 FCC PRART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. i 3m Chamber Data no. : &6
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHT40 CH1 242ZMHz Tx
M/ r AMG1Z02-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 4544.000 32.92 9.52 34.60 33.16 41.07 54.00 12.93 Average
2 4544.000 32.92 9.539 34.60 45.85 53.76 74.00 Z0.24 Peak
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-65

Data:

120

60

0

a7 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Level {dBuv/m)

Drate: 2011-09-26

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3t Chatidier Data no. @ 87
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. : WERTICAL
Liwmit FCC PART 15C PELAK
Env. / Ina. 24.Z%CF/56% Engineer Leo-Li
EUT Wireless WN-Lite AD3LEZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60Hs

Test mode
MAT

IEEES0Z.11nHT40
AMG1lZ0Z-T10A

CH1 Z42ZZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-66
Data: 88 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK

60
! FCC PART 15C AV
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. i 3 Chatidber Data no. @ 85
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHT40 CH1 242ZMHz Tx
M/ r AMG1Z02-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 4544.000 32.92 9.52 34.60 45.75 S56.66 74,00 17.34 Peak
2 4544.000 32.92 9.539 34.60 34.67 4z .58 54.00 11.42 Lyerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-67
g9 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chardier Data no. : 89

Di=s. / Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode
M/

IEEES0Z.11nHT40
AMG1202-T10A

CH4 Z437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-68
Data: 90 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuv/im} Drate: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

2
FCC PRRT 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
S3ite no. : 3 Charder Data no. : S0
Dis. / Aint. odm 2011 3115 4580 Ant., pol. : VERTICAL
Limit : FCC PART 15C PELE
Enw. / Ins. : 24.2%C/50% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ+4+ 4-port Gateway
Power : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHT40 CH4 24537MHz Tx
M/ P AMG1Z202-T104
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
4574.000 32.958 9.62 34.60 39.39 47.39 54.00 .61 Lyerage
45374.000 32.98 9.62 34.60 52.13 60.13 74.00 13.87 Peak
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2. The emwission levels that are Z0dAE helow the officisl limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-60
91 File: E:'2011 report data'Z ZyXEL'\ACS1101842R1.EM6 (108)
Level (dBuWim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chamber Data no. : 91

Di=. / Ant. 3m 2011 3115 4580 Ant.. pol. HORIZCONTAL

Limit FCC PART 15C PEAE

Env. / Ins. 24.2*C/560% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input ALC 1Z0V/60Hez

Test mode
M/

IEEES0Z.11nHT40
AMG1lZ20Z2-T10A

CH4 Z2437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-70
Data: 92 File: E:2011 report data'Z ZyXEL'ACS 110184 2R1.EMG6 {108)
120 Level (dBuWim) Date: 2011-09-26

60

0

1
2

FCC PART 15C PEAK

FCC PRART 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Aite no. i dm Chawmber Data no. @ 92
Di=s. / Ant. odm 2011 3115 4580 Ant., pol. : HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway
Power : DC 9V From Adapter Input ALC 1Z0V/60He
Test mode : IEEES0Z.11nHT40 CH4 2437MHz Tx
M/ POAMG1Z02-T104
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
4574.000 32.98 9.62 34.60 50.40 55.40 74,00 15.60 Peak
4574.000 32.958 9.62 34.60 37.86 45.86 54.00 5.14 Lyerage

Femarks:
1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-71

Data: 93
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

120
FCC PART 15C PEAK
60
FCC PRART 15C AV
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Aite no. Jm Chanber Data no. @ 93
Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES0Z.11nHT40 CH4 2437MHz Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
1 2437.000 25.053 6&.81 34.44 10z2.25 102.65 74,00 -25.65 Peak

Femarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-72

Data: 94
Level (dBuVim)

File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Date: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3t Chatidier Data no. o4
Dis. / Ant. 3m 2011 3115 4580 int. pol. HORIZOMTAL
Limit FCC PART 15C PERE
Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway
Fower DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES0Z.11nHT40 CH4 2437MHz Tx
M/ AMG1Z20Z-T104A
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2437.000 28.03 6.81 34.44 99.05 99.45 74.00 -25.45 Peak

Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-73

Data: 99
Level (dBuWimy)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

120
1
FCC PART 15C PEAK
60
FCC PRRT 15C AV
1]
l'-'1l]l]l:l 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 99
Di=s. / Ant. 3m 2011 3115 4580 Ant.., pol. HORIZCONTAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z.11nHT40 CH7 245:MHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) (dBuv) (dBuVW/m) dBuVW/m) (dBE)
1 2452.000 25.03 6&.54 34.44 93.93 Q4.36 74.00 -20.36 Peak

Femarks:

1. Emis=zion Lewel= Antenna Factor + Cakble Loss -imwp Factor + Reading.
2. The emission levels that are Z0dE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-74
Data: 100 File: E:\2011 report data'2 ZyXEL'ACS1101842R1.EM6 (108)
120 Level (dBuVim) Date: 2011-09-26

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. i 3m Chamber Data no. @ 100
Dis. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60H=
Test mode : IEEES0Z.11nHT40 CH7Y 245ZMHz Tx
M/ r AMG1Z202-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2Z452.000 25.053 6&.54 34.44 a7.52 Q97.95 74,00 -23.95 Peak

Femarks:
1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-75

Data:

120

60

0

101 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Level {dBuv/m)

Drate: 2011-09-26

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3t Chatidier Data no. 101
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. : WERTICAL
Liwmit FCC PART 15C PELAK
Env. / Ina. 24.Z%CF/56% Engineer Leo-Li
EUT Wireless WN-Lite AD3LEZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60Hs

Test mode
MAT

IEEES0Z.11nHT40
AMG1lZ0Z-T10A

CH7? Z45ZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-76
Data: 102 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK

60
2 FCC PRRT 15C AV
04000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. ! 3 Chatdier Data no. : 102
Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li
EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway
Power : DC 9Y From Adapter Input AC 120V/60H=
Test mode : IEEES0Z.11nHT40 CH7 Z2452MHz Tx
M/ : AMG1z20Z-Ti0L
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 4904.,000 33.04 9.84 34,60 33.46 41.54 54.00 12.4%6 Average
Z 4904.000 33.04 9.64 34.60 45.80 54.83 74.00 19.12 Peak
Femarks:

1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




4UDIX ]

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-77
103 File: E:2011 report data'Z ZyXELIACS1101842R1.EM6 (108)
Level (dBuVim) Date: 2011-09-26
FCC PART 15C PEAK
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

3ite no. 3t Chatidier Data no. @ 103

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZONTAL

Limit FCC PART 15C PEAKE

Enwv. / Ins. 24,2%C/5R% Engineer Leo-Li

EUT Wireles=s N-Lite AD3LEZ4 4-port Gateway

Fower DC 9% From Adapter Input AC 120V/60H=

Test mode
MAT

IEEES0Z.11nHT40
AMG1lZ0Z-T10R

CH? Z45ZMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 4-78
Data: 104 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
120 Level (dBuWim) Date: 2011-09-26

FCC PART 15C PEAK

60
q FCC PRRT 15C AV
04000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. ! 3 Chatdier Data no. : 104
Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PERE
Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li
EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway
Power : DC 9Y From Adapter Input AC 120V/60H=
Test mode : IEEES0Z.11nHT40 CH7 Z2452MHz Tx
M/ : AMG1z20Z-Ti0L
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 4904.,000 33.04 9.84 34,60 45.70 53.78 74.00 20.22 Peak
Z 4904.000 33.04 9.64 34.60 32.94 41.02 54.00 12.95 Avrerage
Femarks:

1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. [Spectrum Analyzer| Agilent E4446A US44300459 | May.08,11 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,11 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,11 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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Conducted emission test data:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
H# Agilent Freq/Channel

#Htten 10 dB

#Htten 18 dB

| T Y T

o ..-.‘_. R . - ik o s
R s S L e LY PR S ﬁ._.'ﬂ'i\_._-l. Ll T e

Center Freq
550808008 GHz

StartFreq
1.AREREAGE GHz

Stop Freq
1A.AEREAGE GHz

o CF Step
J00.000688 MHz
Auto Mari

Freq Offset
BARARGRAGE Hz

e Signal Track
il On Off

Copyright 2000-2005 Agilent Technologies

Peak Search

Next Peak
Next Pk Right
Next Pk Left
ot = Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies
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Peak Search

#ftten 16 dB : dEn Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Marker

W Select Marker

#Atten 10 dB 12 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A
Span Pair

Span Center

m
m

Off

More
1 of 2

Copyright 2000-20805 Agilent Technologies
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Test CH6: 2437MHz
H# Agilent Peak Search

#Atten 10 dB 49.80 dBn Next Peak
Next Pk Right

Next Pk Left

4
|h||||| o
L .- . . L M Ay Herad e ey
|Sres e - -ﬂ.'--u.a.....,..,,,-,,-._.-.n~.,.,..-...,,t,.,.-¢._¢,-->-‘-'-\\-4.1’ r L SRS L

Min Search

Pk-Pk Search

il Mkr 3 CF
Bm

More

1 of 2

File Operation Status. A:ANSCREN499.GIF file saved

Peak Search

#Atten 10 dB 49,89 dBn Next Peak
Next Pk Right

Next Pk Left

PERET
T A e N T T el gt

Min Search
Pk-Pk Search

Mkr 3 CF

More
1af2

File Operation Status. A:\SCRENS00.GIF file saved
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Ltd.

5-5

Peak Search

#ftten 10 dB - dBm Next Peak

Next Pk Right

Next Pk Left

1

e

L I A T I H | n S earc h
#UBH z 5 GNISY Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
= Agilent Marker

sAtren 10 dB Select Marker

1 2 3 4

Normal

5 Delta

; W PO SOOI DX N U g e T 1 S S PP | Delta Pair
. e ki i Tracking Ref}
Ref &

Span Pair

Span Center

Off

More

1 of 2

Copyright 2000-2005 Agilent Technologies
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Peak Search

#ftten 10 dB 49.52 dEm Next Peak
Next Pk Right

Next Pk Left

- LY i
L e bt R o b B A b T b
[Py hu.h'_._.'___.-'n & -q__,"' T VY PRI Y L RO R i T e

Min Search
#VEH Sweep 1.43 Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

#Htten 18 dB : dB . Next Peak
Next Pk Right

Next Pk Left

1

,._._,-._._.,1'|,|,..,__.'r.'._.x_...,._.,,t...'|..__.,-.-.:-,,,,-_L,?ﬂ,.s—.__.uhra_,,-_.r. RPN S TCRPRT SR YRF P R H I n S e a r c h

Pk-Pk Search

plitud
-549.21 dBm

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies
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Marker
Select Marker
1 2 3 4
Normal
Delta
..I"'""-a'-\P-"\_-.-4J"-g"‘""1'v...H-‘:‘r‘-.v*ﬂ.'%.r.u-l'-.--rn-'"-' T nlh,'.r.i..-_l.l.-,_, '""’"‘-‘-J'r-.w-._ D elt a P air
{Tracking Ref)
Ref A
Span Pair
#U/BH Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX

Test CH1: 2412MHz

= Agilent Display

#htten 10 dB SOERE  Full Screen

Display Line
-22.89 dBm
On 0ff

Limits»

Active Fctn
#YEBH 306 S : ts) Position»
Top

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies
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Peak Search

#ftten 10 dB 49 n Next Peak
Next Pk Right

Next Pk Left

LA - by n bt
L 'F._._",u._..n_.c_i.l.,-.. gy ""~,-..--a-"ni-f.-.'r..n‘;_-_-'p\.y' T P PR L F PN

e gt ™

Min Search
#VEH Sweep 1.47 Gl Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

#Atten 10 dB : Tl Next Peak
Next Pk Right

Next Pk Left

1

- d1-.--.-.'.-l..-'h.-.-.-1}1—--..-o-+'\-r--.--A--.-'v'-Jaﬁ-'-.-.-4-h-..._..-.---.-.-—-1-.r-gam\..-.-.-l-.-'hh-.-'i.-n'-'-+p-..-,..-.\h1_L.-.-¢+.-

Min Search

Pk-Pk Search
it L
—EELEIA'J dBm
Mkr 5 CF
More
1 of 2

Copyright 2080-2005 Agilent Technologies
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page

5-9

#Atten 10 4B

!
= o
ro\ W
™ I"_.Ir'l_.
N P R T

, oL g
Gematineriar e, of

h
Lerstraphimaste e

#EH

Test CH6: 2437MHz
= Agilent

#Htten 18 dB

Display
Full Screen

Display Line
-22.25 dBm
On Off

Limits»

Active Fctn
Position»
Top

Title»

Preferencesr

Copyright 2000-2005 Agilent Technologies

File Operation Status. A:\SCRENS16.GIF file

Marker
Select Marker
1 2 3 4

Normal
Delta
i Delta Pair

i Tracking Ref)
Ref A

Span Pair
Span Center

Off
More
1af2
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Peak Search

#ftten 10 dB 9.57 dBn Next Peak
Next Pk Right

Next Pk Left

i "y 2o
N . IR o Y LN
B '

U e R -
bt o g gt Rt L S L L R Y
' L

Min Search
#VEH Sweep 1.47 Gl Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

#Atten 10 4B : o Next Peak
Next Pk Right

Next Pk Left

1

.'.-.,.-».Lh..,..-.-4—g.n.u-';.-cIr-.|,-.-,-.-..-t.A...1.-15-\.s.h-'.-f.-._\,,,-,\.-.l...-f.b- H I n S e a r c h
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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Test CH11: 2462MHz

H# Agilent Marker
Arten 16 dB P oa Select Marker
#Atten 10 dB 1 : 3 /
Normal
Delta
""*I|"-"""'""-'-'-'M\+--11'~.-.-J'|._...-sn. ';o---''l-''‘''‘'‘“--1'L-.-u--._4''"'''*'‘-H-L'-"''"'''l'L'''''.-‘‘."''‘‘‘''‘'‘-'"--'l'1'.-'''"J"-"‘p'f—r"u.""'L s DEIta Pair
T {Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2080-2005 Agilent Technologies

Peak Search

#Atten 10 dB ; Next Peak
Next Pk Right

Next Pk Left

B il

Min Search
Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies
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512

Peak Search

#ftten 10 dB - o Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Marker

Select Marker

#itten 10 dB 1 2 3 4

1

s T

. } | Normal

II'.

e,
Wy
L ! ﬂ"'.'\“l'h‘l.L, -
LTI

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

5 Agilent Display
#Atten 10 dB dom Full Screen
Display Line
-21.21 dBm
On (ff
w 3|
h"' "L.-..‘.r"J """""'"*"'-.-'M_.J-l.l-.-r'-"'-| |--.-w.-"u.-.-.-.\.ﬁ-1'—""""‘-""‘I.-'r.lw-l"h.ﬂ"h" ol Lill'lit5>

Active Fctn
Position»
Eottom

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

Peak Search

#Htten 10 dB 9.74 B Next Peak
Next Pk Right

Next Pk Left

e ) N
i -'J".4a'-"-"l"""4hJ-._.-,v..\'._aL.J'|‘-'-"-._.,_;n-.t..n--l}m_.,_-,-h'.ru‘h*"-h'nv-'-'-l'-'|'»_.-Jﬂ‘..-'ra'-r'-'r--h'\'n""' pror e

Min Search

#BH 307 Sweep 1. . 7 Pk-Pk Search

-49,74 dBm

Mkr 3 CF

More
1 of 2
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Peak Search

#ftten 10 dB 59.31 dBin Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Marker

Select Marker

#itten 10 dB 1 2 3 4
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Delta
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{Tracking Ref)
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Span Pair
Span Center

Off

More
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Copyright 2080-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 5-15

Test CH6: 2437TMHz

H# Agilent Display
#Atten 10 dB Full Screen
Display Line
-21.14 dBm
On 0ff
e (I, LSO ST U RPN SPUPPPY SN N bt s . ¥ Fe
» . - Limits»

Active Fctn
Position»
Bottam

Title»

Preferences»

Copyright 2080-2005 Agilent Technologies

Peak Search

#Atren 16 dB : C Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1af2
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Peak Search

#Htten 10 dB 59. i Next Peak
Next Pk Right

Next Pk Left

1

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
= Agilent Marker

Select Marker

#Atten 10 JE ) 5 3 A

Normal

Delta

i .
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Span Pair
Span Center

Off

More
1af2
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Peak Search

#Atten 10 dB 49.78 dB Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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Peak Search
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Next Pk Left
Min Search
Pk-Pk Search
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#Atten 10 4B

1
n.q.u.-.-."‘l"rfwﬂ?""'*“'\ e,
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Display

Full Screen

Display Line
-19.62 dBm
On 0ff
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#EH

Test CH1: 2422MHz
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Title»

Preferencesr

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11n HT40 TX
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Peak Search
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Min Search
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Test CH4: 2437MHz
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#Atten 10 JE ) 5 3 A

Normal

Delta

gy .r,lr.w-“-u.»\.a..-.n.'-_.. it """"h1"-"-.-\1'n-.-.-"'"""'-"."-.-1_,_.-;'- D e I t a P a I r

St P .J.,wmll A PR Ty
N * i Tracking Ref
Ref A

Span Pair
Span Center

Off

More
1af2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 5-21

Peak Search

#ftten 10 dB o0 n Next Peak
Next Pk Right

Next Pk Left

A it
aribgn o

H, "
f bt enop, g ol " PEe S e s P LR,
,.ﬂJ"'-._._f,-,-.v.—-..r,.—-...r'-,...;“"‘-\-"" L N TP PP IR LT, L WIS L R

Min Search
#VEH Sweep 1.47 Gl Pk-Pk Search
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Test CH7: 2452MHz
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item |Equipment Manufacturer [Model No. Serial No. Last Cal. Cal. Interval
1. |Spectrum Analyzer |Agilent E4446A US44300459 [May.08,11 |1 Year
2. |Horn Antenna EMCO 3115 9607-4877 May.25, 11 |1.5 Year
3. |Amplifier Agilent 8449B 3008A02495 |May.08, 11 |1 Year
4. |RF Cable Hubersuhner |SUCOFLEX102 |28620/2 May.08,11 |1 Year
5. |RF Cable Hubersuhner |SUCOFLEX102 |28618/2 May.08,11 |1 Year
6. |RF Cable Hubersuhner [SUCOFLEX102 (28610/2 May.08,11 |1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)
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Data: 7

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Level {dBuv/m)

120

Drate: 2011-09-26

aC PERAK

60

l'-'2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 7
Di=s. / Ant. 3m 2011 3115 4580 Ant.., pol. VERTICAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11b CH1 2412MHz Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dE) [dBuW) (dBuV/m) dBuV/m) (dB)
1 2330.700 27.86 6&.62 34.43 53.80 53.85 74.00 20.15 Peak
2 2390.000 27.96 6.72 34.44 51.30 51.54 74.00 2Z.46 Peak
3 2397.400 27.96 6.75 34.44 59.68 59.95 74.00 14.05 Peak
4 2400,.000 27.96 6.75 34.44 57.70 57.97 74,00 16.03 Peak
5 Z2413.155 27.98 6.75 34.44 100.80 101.12 74,00 -27.12 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emission levels that are Z0dE helow the official limwit are not reported.
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AUDIX Technology (Shenzhen) Co., Ltd.

page 6-3

Data: 8

120

60

0

[ Y R VI SN Y

Level {dBuv/m)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

3 FCC PART 15C

“ d

S s P e 7

2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)

S3ite no. 3 Chardier Data no. 8

Dis. / Aint. 3m 2011 3115 4580 Ant.., pol. VERTICAL

Limit FCC PART 15C AW

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z2.11b CH1 2412MHz Tx

M/ AMG1202-T10A

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
2334.495 27.86 6.62 34.43 43 .44 43 .49 54.00 10.51 Lyerage
2390.000 27.96 6.72 34.44 39.86 40.10 54.00 13.%90 bverage
2397.170 27.96 6.75 34.44 52.57 52.814 54.00 1.16 Average
2400.000 27.96 6.75 34.44 49,12 49,39 54,00 4.61 Average
2411.200 27.98 6.75 34.44 96.61 96.93 54.00 -4Z2.93 Lyerage

Femarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emission levels that are Z0dE helow the official limwit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-4

Data: 9
Level (dBuWim)

File: E:2011 report data'Z'ZyXEL'ACS1101842R1.EMG {108}

Date: 2011-09-26

120
4
[ 15C PEAK
60 73
MﬂJﬂmh#“Mgf*“r”“ﬂﬂNw«*adhwwﬂwhmwwwwmwwmhwmgmw&LwHJNM
02310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)

S3ite no. 3t Chatdier Data no. : =]

Di=. / Ant. 3m 2011 3115 4580 int. pol. HORIZCOMTLL

Limit FCC PART 15C FPEAE

Env. / Ins. 24.2%C/56% Engineer Leo-Li

EUT Wireles=s N-Lite AD3LZ4 4-port Gateway

Power DC 9% From Adapter Input AC 120V/60H=

Test mode IEEES02.11k CH1 2412MHz Tx

M/ AMG120Z2-T104

Ant. Cable Awp. Emission

Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark

[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2390.000 27.96 6.72 34.44 45.07 45.31 74.00 25.69 Peak
2 2396.595 27.96 6.75 34.44 E5.69 E5.96 74.00 15.04 Peak
3 2400.000 27.96 6.75 34.44 55.07 55.34 74.00 18.66 Peak
4 2410.625 27.98 6.75 34.44 97.08 97.37 74.00 -23.37 Peak

Femarks:

1. Emiszion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emi=sicon levels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-5
Data: 10 File: E:'2011 report data'Z ZyXEL'\ACS1101842R1.EM6 (108)
Level (dBuWim) Date: 2011-09-26
120
4
60
FCC PRRT 15C AV
2z 3} &\
MJX
02310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Aite no. i dm Chawmber Data no. : 10
Di=s. / Ant. o 3m 2011 3115 4580 Ant., pol. : HORIZCNTAL
Limit : FCC PART 15C AW
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway
Power : DC 9V From Adapter Input ALC 1Z0V/60He
Test mode : IEEES0Z2.11kh CH1 2412MHz Tx
M/ POAMG1Z02-T104
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dE) [dBuW) (ABuV/m) dBu¥/m) (dEB)
1 2390.000 27.96 6&.72 34.44 37.88 3g.12 54.00 15.88 Average
2 2397.170 27.96 6.75 34.44 49,49 49,76 54.00 4.24 Lyerage
3 Z400.000 27.96 6.75  34.44 46.52 46.79 54,00 T.21 Ayverage
4 2411.200 27.98 6.78 34.44 93.60 93.92 54,00 -39.92 Average

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emwi=sicon levels that are Z0dAE helow the officisl limit

are hot reported,

Audix Technology (Shenzhen)

Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-6
Data: 23 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK
60
gwdmmﬁwmwhuﬁﬂAwﬁ*Nﬂ“F
02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)

Site no. i 3m Chamber Data no. : &3

Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li

EUT : Wireless N-Lite AD3LEZ4 4-port Gateway

Power : DC 9% From Adapter Input AC 120V/60HEz

Test mode : IEEES02.11kh CH11 2462MHz Tx

M/ r AMG1Z02-T104

Ant. Cable Awp. Emis=zion

Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark

[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2Z462.000 25.05 6&.54 34.44 94,59 95.34 74,00 -21.34 Peak
2 2433.500 Z5.08 6.50 34.45 49,59 50.12 74.00 Z23.88 Peak
3 2500.000 25.10 6.50  34.45 51.14 51.69 74,00 22.31 Peak

Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-7

Data: 24

Level {dBuv/m)
120

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

60

FCC PART 15C AV

[on}

02450 2462, 2474. 2486. 2498. 2510
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 24
Di=s. / Ant. 3m 2011 3115 4580 int. pol. HORIZCONTAL
Limit FCC PART 15C AWV
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES302.11b CH11 2Z462Z2MH=z Tx
M/ AMG1202-T104A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MH=z) (dE/m) [dB) [dE) (dBuv) (dBuVW/m) dBuVW/m) (dBE)
1 24¢4.700 28.05 6.84 34.45 90. 63 91.12 E4.00 -37.12 Avrerage
2 2483.500 28.08 6.90 34.45 37.61 38.14 54.00 15.86 bvrerage
3  2500.000 258.10 6.90 34.45 38.38 358.93 54.00 15.07 Average
Femarks:
1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.

2.

The emission lewvels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-8
Data: 25 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26

FCC PART 15C PEAK
60
2 3
S LU S TP g g Sl NP
02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)

Site no. i 3m Chamber Data no. : &5

Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li

EUT : Wireless N-Lite AD3LEZ4 4-port Gateway

Power : DC 9% From Adapter Input AC 120V/60HEz

Test mode : IEEES02.11kh CH11 2462MHz Tx

M/ r AMG1Z02-T104

Ant. Cable Awp. Emis=zion

Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark

[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2462.900 25.05 6&.54 34.45 i00.01 100.45 74,00 -26.45 Peak
2 2433.500 Z5.08 6.50 34.45 52.76 53.29 74.00 Z0.71 Peak
3 2500.000 25.10 6.50  34.45 53.86 54.41 74.00 19.5%9 Peak

Femarks:
1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-9
Data: 26 File: E:2011 report data'Z ZyXEL'ACS 110184 2R1.EMG6 {108)
Level (dBuWim) Date: 2011-09-26
120
1
G0

FCC PART 15C AV

- V\\_,
N N I O = S

02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Aite no. i dm Chawmber Data no. @ Z6
Di=s. / Ant. odm 2011 3115 4580 Ant., pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway
Power : DC 9V From Adapter Input ALC 1Z0V/60He
Test mode : IEEES0Z.11kh CH11 2452MH= Tx
M/ POAMG1Z02-T104
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2464,530 Z5.05 6.54 34.45 Q6.73 Q7.17 54,00 -43.17 Average
2 2433.500 Z5.08 6.50 34.45 41.32 41.85 54.00 1Zz2.15 Lyerage
3 Z500.000 25.10 6.%0 34.45 41.83 42 .38 54.00 11.62 Ayverage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-10

Data: 31 File: E:'20111 report data'Z ZyXELACS1101842R1.EMG (108)
Level (dBuvim) Date: 2011-09-26
120
4
CC PART 15C PEA
'.Il ¥
1_,,\,NJJ
60
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
S3ite no. 3 Chardier Data no. 31
Di=s. / Ant. 3m 2011 3115 4580 int. pol. HORIZCONTAL
Limit FCC PART 15C FPEAE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEE30Z2.11g CH1 Z2412Z2MHz Tx
M/ AMG1202-T104A
Ant. Calkle Awp. Emiszion
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MH=z) (dE/m) [dB) [dB) (dBuv) (dBuVW/m) dBuVW/m) (dBE)
1 2390.000 27.96 6.72 34.44 65.10 65.34 74.00 g.66 Peak
2 2399.470 27.96 6.75 34.44 74.20 74,47 74.00 -0.47 Peak
3 2400.000 27.96 6.75 34.44 T2 .53 72.80 74,00 1.20 Peak
4 2413.500 27.98 6.75 34.44 10z .68 103 .00 74.00 -z29.00 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

Z.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-11

Data: 32 File: E:'2011 report data'Z ZyXEL'\ACS1101842R1.EM6 (108)
Level (dBuWim) Date: 2011-09-26
120
3
2
60
_ff’ FCC HART 15C A
1/
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Aite no. Jm Chanber Data no. 3z
Di=s. / Ant. 3m 2011 3115 4580 Ant.. pol. HORIZCONTAL
Limit FCC PART 15C AW
Env. / Ins. 24.2*C/560% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input ALC 1Z0V/60Hez
Test mode IEEES02.11g CH1 2412MHz Tx
M/ AMG1l202-T10A
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dE) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2390.000 27.96 6.72 34.44 45.22 45.46 54,00 .54 Average
2 2400.000 27.96 6.75 34.44 58.90 59,17 54.00 -5.17 Lyerage
3 2410.280 27.98 6.75 34.44 9z2.31 9z.60 54,00 -35.60 Ayverage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-12

Data: 33

120

60

0

[ R R

Level {dBuv/m)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

15C_PEA

2310 2333. 2356. 2379. 2402, 2425
Frequency {(MHz)

S3ite no. 3 Chardier Data no. 33

Di=s. / Ant. 3m 2011 3115 4580 Ant.., pol. VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z2.11g CH1 2412MHz Tx

M/ AMG1202-T10A

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
2390.000 27.96 6.72 34.44 BE.Z2 B6.46 74.00 7.54 Peak
2399.470 27.96 6.75 34.44 75.59 ?5.86 74.00 -1.86 Peak
2400.000 27.96 6.75 34.44 TE.22 74,49 74.00 -0.49 Peak
2413.270 27.98 6.75 34.44 103.78 104,10 74,00 -30.10 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-13

Data:

120

60

0

34
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

FCC BHART 15C AV

e

Remarks:

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Aite no. Jm Chanber Data no. 34

Di=s. / Ant. 3m 2011 3115 4580 Ant.. pol. VERTICAL

Limit FCC PART 15C AW

Env. / Ins. 24.2*C/560% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input ALC 1Z0V/60Hez

Test mode IEEES02.11g CH1 2412MHz Tx

M/ AMG1l202-T10A

Ant. Cable Amp. Emission

Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark

[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2390.000 27.96 6.72 34.44 47.58 47 .82 54,00 6.15 Average
2400.000 27.96 6.75 34.44 61.36 61.63 54.00 -7.63 Lyerage
2410.280 27.98 46.75 34.44 95.07 95.36 54.00 -41.36 Ayverage

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-14

Data

120

60

0

[ R R

s 49

Level {dBuv/m)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

s FCC PART 15C PEAK
vaﬁhh?
4
ot e e Al
2450 2462, 2474, 2486. 2498. 2510
Frequency {(MHz)

S3ite no. 3 Chardier Data no. 49

Di=s. / Ant. 3m 2011 3115 4580 Ant.., pol. VERTICAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z2.11g CH11 245:2MH=z Tx

M/ AMG1202-T10A

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
2463%.500 25.05 6.54 34.45 105.03 105.47 74.00 -31.47 Peak
2483.500 28.08 6.590 34.45 66.57 67.10 74,00 6.90 Peak
2483.780 Z8.08 6.90 34.45 66,69 6722 74,00 6.75 Peak
2500.000 Z5.10 6.90 34.45 54,64 55.1%9 74,00 15.81 Peak

Remarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-15

Data:

120

60

0

50
Level {dBuv/m)

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

FCC PART 15C AV
\k/\,i
— ]
2450 2462, 2474, 2486. 2498. 2510
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 50
Dis. / Aint. 3m 2011 3115 4580 Ant.., pol. VERTICAL
Limit FCC PART 15C AW
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH11 245:2MH=z Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
2465.000 25.05 6.87 34.45 a5.45 a5.95 54.00 -41.95 Lyerage
2483.500 28.08 6.590 34.45 458.31 45.84 54.00 5.1a bverage
2500.000 Z8.10 6.90 34.45 41.94 42 .49 54.00 11.51 Average

Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-16

Data: 51 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuWimy) Date: 2011-09-26
120
1
FCC PART 15C PEAK
L
z
60
4
et e
0 2450 2462, 2474, 2486. 2498. 2510
Frequency {(MHz)
S3ite no. 3 Chardier Data no. 51
Di=s. / Ant. 3m 2011 3115 4580 Ant.., pol. HORIZCONTAL
Limit FCC PART 15C PEALE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11g CH11 245:2MH=z Tx
M/ AMG1202-T10A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
1 2463.620 25.05 6&.54 34.45 101.158 101.62 74.00 -27.62 Peak
2 2453.500 28.08 6.50 34.45 61.96 62 .49 74.00 11.51 Peak
3 2483.900 25.08 6.50 34.45 B2.31 62 .54 74.00 11.16 Peak
4 2500.000 2Z5.10 6.590 34.45 51.80 52.35 74,00 21.65 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that asre Z0dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-17
Data: 52 File: E:2011 report data'Z ZyXEL'ACS 110184 2R1.EMG6 {108)
Level (dBuWim) Date: 2011-09-26
120
1
G0

FCC PART 15C AV

0

2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Aite no. i dm Chawmber Data no. @ 352
Di=s. / Ant. odm 2011 3115 4580 Ant., pol. : HORIZCNTAL
Limit : FCC PART 15C AW
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway
Power : DC 9V From Adapter Input ALC 1Z0V/60He
Test mode : IEEES0Z.11g CH11 2462Z2MH=z Tx
M/ POAMG1Z02-T104
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2460.020 2Z5.05 6.54 34.44 91.38 91.83 54,00 -37.83 Average
2 2433.500 Z5.08 6.50 34.45 43 .74 44 27 54.00 9.73 Lyerage
3 Z500.000 25.10 6.%0 34.45 39.01 39.56 54.00 14.44 Ayverage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-18

Data: 55

Level {dBuv/m)
120

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

2
1 FCC PART 15C PEA
ekl
60
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. 3m Chamber Data no. 55

Dis. / Ant. 3m 2011 3115 4580 Ant. pol. VERTICAL

Limit FCC PART 15C PEALK

Env. / Ina. 24.Z%CF/56% Engineer Leo-Li

EUT Wireless WN-Lite AD3LEZ4 4-port Gateway

Power DC 9% From Adapter Input AC 120V/60Hs

Test mode IEEES02.11nHT20 CH1 241ZMHz Tx

M/ AMG1Z20Z-T104

Ant. Cable Awp. Emis=zion

Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark

[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2390.000 27.96 6&.72 34.44 71.93 T2.17 74,00 1.583 Peak
2 2400.000 27.96 6.75 34.44 77.56 7.3 74.00 -3.83 Peak
3 2408.900 27.98 6.75 34.44 103.34 103.63 74.00 -29.63 Peak

Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-19

Data:

120

60

0

56
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}

Date: 2011-09-26

3
2
‘!,IJJ FCC PART 15C AV
I
2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Aite no. Jm Chanber Data no. 56

Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. : VERTICAL

Limit FCC PART 15C AW

Env. / Ins. 24.2*C/560% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input ALC 1Z0V/60Hez

Test mode IEEES0Z.11nHT20 CH1 241-2MHz Tx

M/ AMG1l202-T10A

Ant. Cable Amp. Emission

Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark

[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2390.000 27.96 6.72 34.44 50.63 50.87 54,00 3.13 Average
2400.000 27.96 6.75 34.44 61l.66 61.93 54.00 -7.93 Lyerage
2414.a650 27.98 6.7 34.44 94,467 94,39 54,00 -40.99 Ayverage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-20

Data: 57 File: E:'20111 report data'Z ZyXELACS1101842R1.EMG (108)
Level (dBuvim) Date: 2011-09-26
120
1
CC PART 15C PEA!
] .
60
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
S3ite no. 3 Chardier Data no. 57
Di=s. / Ant. 3m 2011 3115 4580 int. pol. HORIZCONTAL
Limit FCC PART 15C FPEAE
Erwv. / In=. 24.2*C/56% Engineer Leo-Li
EUT Wireless WN-Lite ADILZ+ 4-port Gateway
Power DC 9V From Adapter Input AC 12Z20V/60Hz
Test mode IEEES0Z2.11nHTZ0 CH1 Z412MH=z Tx
M/ AMG1202-T104A
Ant. Cable Amp. Emission
Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark
[MH=z) (dE/m) [dB) [dB) (dBuv) (dBuVW/m) dBuVW/m) (dBE)
1 2390.000 27.96 6.72 34.44 65.61 65.85 74.00 E.15 Peak
2 2399.700 27.96 6.75 34.44 75.07 75.34 74.00 -1.34 Peak
3 2400.000 27.96 6.75 34.44 74,71 74,98 74.00 -0.98 Peak
4 2408.900 27.98 6.75 34.44 100.73 101.07 74.00 -z27.07 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

Z.

The emis=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:188AMG1202T10A page 6-21
Data: 58 File: E:20111 report data'Z ZyXELIACS1101842R1.EMG {108)
Level (dBuWim) Date: 2011-09-26
120
3
2
60
,_/ FCC PART 15C A
1/
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {MHz)
S3ite no. 3t Chatdier Data no. 55
Di=. / Ant. 3m 2011 3115 4580 int. pol. HORIZCOMTLL
Limit FCC PART 15C AW
Env. / Ins. 24.2%C/56% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES0Z2.11nHTZ20 CH1 241ZMH=z Tx
M/ AMG120Z2-T104
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2390.000 27.96 6.72 34.44 47 .66 47 .90 54,00 &6.10 Average
Z 2400.000 27.96 6.75 34.44 55.89 E9.16 54.00 -5.1%8 Avrerage
3 2414.650 27.98 6.78 34.44 91.26 91.58 54.00 -37.58 bvrerage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-22

Data: 69
Level (dBuWimy)

120

60

0

File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}

Drate: 2011-09-26

- FCC PART 15C AV
i
xﬁ,&
A B
2450 2462, 2474, 2486. 2498. 2510
Frequency {(MHz)

S3ite no. 3 Chardier Data no. =]

Dis. / Aint. 3m 2011 3115 4580 Ant.., pol. VERTICAL

Limit FCC PART 15C AW

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z.11nHT20 CH11 2462MHz Tx

M/ AMG1202-T10A

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) [dBuW) (dBuV/m) dBuV/m) (dB)
2465.120 28.05 6.87 34.45 as5.00 a5.47 54.00 -41.47 Lyerage
2483.500 28.08 6.590 34.45 50.63 51.16 54.00 2.84 bverage
2500.000 Z8.10 6.90 34.45 41.04 41.59 54.00 12.41 Average

Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D:188AMG1202T10A page 6-23
Data: 70 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Lewvel (dBuWimy) Date: 2011-09-26
120
1
i FCC PART 15C PEAK
T
60
it sl e
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. i 3m Chamber Data no. : 70
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHTZ0 CH11 2462MHz Tx
M/ r AMG1Z02-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2465.120 25.05 &.87 34.45 104,77 105.24 74,00 -31.24 Peak
2 2433.500 Z5.08 6.50 34.45 70.28 70.81 74,00 3.19 Peak
3 2500.000 25.10 6.50  34.45 5z.72 53.27 74.00 20.73 Peak
Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-24

Data: 71

File: E:2011 report data'Z ZyXEL'\ACS1101842R1.EMG (108)
Level {dBuv/m)

Drate: 2011-09-26

120
1
FCC PART 15C PEAK
60
3
SWIPRVI PRIy
02450 2462, 2474, 2486. 2498. 2510
Frequency {(MHz)

S3ite no. 3 Chardier Data no. 71

Di=s. / Ant. 3m 2011 3115 4580 Ant.., pol. HORIZCONTAL

Limit FCC PART 15C PEALE

Erwv. / In=. 24.2*C/56% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 12Z20V/60Hz

Test mode IEEES0Z.11nHT20 CH11 2462MHz Tx

M/ AMG1202-T10A

Ant. Cable Amp. Emission

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) [dB) [dB) (dBuv) (dBuV/m) dBuV/m) (dB)
1 2464.550 25.05 6&.54 34.45 100.95 101.39 74.00 -27.39 Peak
2 2453.500 28.08 6.50 34.45 65.73 66.26 74,00 7.74 Peak
3 2500.000 25,10 6.50  34.45 51.78 52.33 74.00 21.67 Peak

Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-25

Data: 72

120

60

0

Level {dBuv/m)

File: E::2011 report data'Z ' ZyXEL'ACS1101842R1.EMG {103}

Drate: 2011-09-26

FCC PART 15C AV
ﬂhmhhkxé
u
2450 2462, 2474. 2486. 2498. 2510
Frequency {MHz)

Site no. Jm Chamber Data no. T2

Di=. / Ant. 3m 2011 3115 4580 int. pol. HORIZCOMNTAL

Limit FCC PART 15C AWV

Env. / Ins. 24.2%C/56% Engineer Leo-Li

EUT Wireless N-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 1Z0V/60Hez

Test mode IEEES802.11nHT20 CH11 2462MHz Tx

M/ AMG1202-T104A

Ant. Cakble Awp. Emis=sion

Freq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MHz] (dB/m) (dBE) [dE) [dEuV) [dBuV/m) dBuV/m) (dB)
Zz454.400 Z5.05 &.84 34.45 90.47 90.91 54.00 -36.91 Average
Z2453.500 25.08 o6.90 34.45 46.30 45.83 54.00 7.17 Average
Z2500.000 28.10 &.90 34.45 38.76 39.31 54,00 14.69 Average

Femarks:
1.
Z.

Emission Lewvel=
The emis=sion lewvels that are 20dE below the official limit are not reported.

Antenna Factor + Cable Loss -Awp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-26

Data:

120

60

0

[ Y R I LV S

81
Level (dBuWim)

File: E::2011 report data'? ' ZyXEL'ACS1101842R1.EMG6 {108}
Date: 2011-09-26

FCL PART 15C PEA!
L il A
&
2]
2310 2337. 2364. 2391. 2418. 2445
Frequency (MHz)

Aite no. Jm Chanber Data no. g1

Di=s. / Ant. 3m 2011 3115 4580 Ant.. pol. VERTICAL

Limit FCC PART 15C PEAE

Env. / Ins. 24.2*C/560% Engineer Leo-Li

EUT Wireless WN-Lite ADILZ+ 4-port Gateway

Power DC 9V From Adapter Input ALC 1Z0V/60Hez

Test mode IEEES0Z.11nHT40 CH1 242-2MHz Tx

M/ AMG1l202-T10A

Ant. Cable Amp. Emission

Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark

[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2388.570 27.96 6.7Z2 34.44 66,41 BG.65 74,00 7.35 Peak
2390.000 27.96 A6.72 34.44 64.03 64,27 74,00 9.73 Peak
2398.155 27.96 6.75 34.44 69,73 T0.00 74,00 4.00 Feak
2400.000 27.96 6.75 34.44 70.65 T0.92 74,00 3.05 Peak
2419.755 2Z5.00 6.75 34.44 Q7.36 a7.70 74,00 -23.70 Peak

Femarks:

1. Emwis=zion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-27
Data: §2 File: E:2011 report data'Z ZyXEL'ACS 110184 2R1.EMG6 {108)
Level (dBuWim) Date: 2011-09-26
120
3
2
G0
o FCC PART 15C

T

0

2310 2337. 2364. 2391. 2418. 2445
Frequency (MHz)
Aite no. i dm Chawmber Data no. @ 82
Di=s. / Ant. odm 2011 3115 4580 Ant., pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT 1 Wireless N-Lite ADSLZ4+ 4-port Gateway
Power : DC 9V From Adapter Input ALC 1Z0V/60He
Test mode : IEEES0Z.11nHT40 CH1 242-2MHz Tx
M/ POAMG1Z02-T104
Ant. Cable Amp. Emission
Frecg. Factor loss Factor FReading Lewel Limit=s Margin Eemwark
[MH=z) (dE/m) [dB) [dB) [dBuW) (ABuV/m) dBu¥/m) (dEB)
2390.000 27.96 6.72 34.44 50.45 50.72 54,00 3.25 Average
2 2400.000 27.96 6.75 34.44 58.68 58.95 54.00 -4.95 Lyerage
3 Z412.870 27.98 6.78 34.44 §7.95 g8.27 54.00 -34.27 Ayverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1D:188AMG1202T10A page 6-28
Data: 83 File: E:'2011 report data'Z ZyXEL'ACS1101842R1.EMG (108)
Level (dBuVim) Date: 2011-09-26
120
FCC PART 16C PE
1 34
60 i
0 2310 2337. 2364. 2391. 2418. 2445
Frequency (MHz)
S3ite no. ! 3 Chatdier Data no. : a3
Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. r 24.2%C/56% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60H=
Test mode : IEEES0Z.11nHT40 CH1 242ZMHz Tx
M/ r AMG1Z202-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2388.705 27.96 6&.72 34.44 63.39 63 .63 74,00 10.37 Peak
2 2390.000 27.96 A6.72  34.44 61.74 61.98 74.00 1Z2.02 Peak
3 2398.155 27.96 6.75 34.44 66,63 66,50 74,00 7.10 Peak
4 Z2400.000 27.96 6.75 34.44 B6.91 67.158 74.00 6.52 Peak
5 2431.905 283.00 6.81 34.44 Q4,87 a5.24 74.00 -21.24 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-29
Data: 84 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26
3
60 2 FCC PART 15C AV

1 Wy

I w—»_f/’_/

02310 2337. 2364. 2391. 2418. 2445
Frequency (MHz)
Site no. i 3m Chamber Data no. : &4
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : HORIZONTAL
Limit 1 FCC PART 15C AW
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHT40 CH1 242ZMHz Tx
M/ r AMG1Z02-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2390.000 27.96 6&.72 34.44 47.158 47,42 54,00 6.55 Average
2 2400.000 27.96 6.75 34.44 54,60 54.87 54.00 -0.87 Lyerage
3 2420.295 28.00 6.78 34.44 54.38 g4.72 54.00 -30.72 Average

Femarks:
1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 6-30
Data: 95 File: E:2011 report data'Z ZyXEL'ACS1101842R1.EMG {108)
Level (dBuWim) Date: 2011-09-26
120
1
VT
G0

FCC PART 15C AV

Lo-'-\-\\\_ﬁ_‘_‘_z
\3
h‘-\_‘_"‘“--_.—\_
02430 2446. 2462. 2478. 2494. 2510
Frequency (MHz)
S3ite no. ! 3 Chatdier Data no. : 95
Di=. / Ant. to3m 2011 3115 4580 Ant. pol. : VERTICAL
Limit : FCC PART 15C AW
Enw., / Ina. : 24.2%C/56% Engineer : Leo-Li
EUT ! Wireles=s N-Lite AD3LZ4 4-port Gateway
Power : DC 9Y From Adapter Input AC 120V/60H=
Test mode : IEEES0Z.11nHT40 CH7 Z2452MHz Tx
M/ : AMG1z20Z-Ti0L
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dB) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
Z2455.840 28.05 6.84 34,44 858.66 59.11 54.00 -35.11 Average
Z 2483.500 25.08 6.90 34.45 E0.31 E0.84 54.00 3.16 Avrerage
3 2500.000 28.10 6.90 34.45 41.17 41.72 54.00 12.:28 bvrerage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -iwp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-31

Data:
0 Level (dBulimi)

60

0

[ R o

96 File: E::2011 report data'Z'ZyXEL'ACS1101842R1.EMG {103}

Drate: 2011-09-26

FCC PART 15C PEAK
m :
]
il
2430 2446. 2462. 2478. 2494. 2510
Frequency {MHz)

Site no. 3m Chamber DIata no. 96

Di=s. / Ant. 3m 2011 3115 4580 Ant., pol. VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 24.2%C/56% Engineer Leo-Li

EUT Wireless WN-Lite AD3ILZ+ 4-port Gateway

Power DC 9V From Adapter Input AC 1Z0V/60Hez

Test mode IEEES0Z.11nHT40 CH7Y 245=2MHz Tx

M/ AMG1lZ02-T10A

Ant. Cakble Awp. Emis=sion

Fregq. Factor loss Factor FReading Lewel Limits Margin FEemark

[MH=z) (dB/m) [dB) [dE) [dEBEuv) [(ABuV/m) dBuV/m) (dB)
2462 .160 25.05 6.54 34.44 95.351 Q95.76 74.00 -Z24.76 Peak
24583.500 2Z8.08 6.90 34.45 63.86 64.39 74,00 9.61 Peak
2457.540 Z8.10 6.90 34.45 65.45 66,03 74,00 7.97 Peak
2500.000 25.10 6.90 34.45 55.16 55.71 74.00 15.:29 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cakle Loss -Lmp Factor + Reading.
2. The emission lewvels that are Z20dAE helow the officisl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




AUDIX )

FCC ID:188AMG1202T10A

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-32

Data: 97 File: E:20111 report data'Z ZyXELIACS1101842R1.EMG {108)
Level (dBuWim) Date: 2011-09-26
120
1
FCC PART 15C PEAK
\\w 3
60 ]
4
0 2430 2446. 2462. 2478. 2494. 2510
Frequency (MHz)
S3ite no. 3t Chatdier Data no. o7
Di=. / Ant. 3m 2011 3115 4580 int. pol. HORIZCOMTLL
Limit FCC PART 15C FPEAE
Env. / Ins. 24,.2%C/56% Engineer Leo-Li
EUT Wireles=s N-Lite AD3LZ4 4-port Gateway
Power DC 9% From Adapter Input AC 120V/60H=
Test mode IEEES0Z.11nHT40 CH? 245ZMHz Tx
M/ AMG120Z2-T104
Ant. Cable Awp. Emission
Freg. Factor loss Factor PReading Lewvel Liwmits Margin Remark
[MHz] (dE/m) [dE) [dE) [dEuV) [dBuY/m) dBuv/m) (dB)
1 2442.240 28.03 6.81 34.44 Odq.43 94,83 74.00 -20.83 Peak
Z 2483.500 25.08 6.90 34.45 E9.58 60.11 74.00 13.89 Peak
3 2488.000 28.10 6.90 34.45 61.52 62 .07 74.00 11.93 Peak
4 Z500.000 25.10 6.90 34.45 5z2.94 53.49 74.00 20.51 Peak
Femarks:

1. Emiszion Lewvel=

Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emi=sicon levels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11240



®
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FCC ID:188AMG1202T10A page 6-33
Data: 98 File: E::2011 report data' ' ZyXEL'\ACS1101842R1.EMG {103}
120 Level (dBuV/im} Drate: 2011-09-26
1 —r—
W
60

FCC PART 15C AV

‘x_hﬁ_“““ﬁ—h_ﬂﬁ
H_‘—H_.,_
02430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
Site no. i 3m Chamber Data no. : 93
Dis. / Ant. : 3m 2011 3115 4580 Ant. pol. : HORIZONTAL
Limit 1 FCC PART 15C AW
Enwv., / In=. : Z4.2%C/E6% Engineer : Leo-Li
EUT : Wireless N-Lite AD3LEZ4 4-port Gateway
Power : DC 9% From Adapter Input AC 120V/60HEz
Test mode : IEEES0Z.11nHT40 CH7 245ZMHz Tx
M/ r AMG1Z02-T104
Ant. Cable Awp. Emis=zion
Freg. Factor loss Factor PReading Lewel Limit=sz Margin Eemwark
[MH=z) (dE/m) (dE) [dE) [dEBEuv) (ABuV/m) dBu¥/m) (dE)
1 2435.160 25.053 6&.81 34.44 54,63 55.03 54,00 -31.03 Average
2 2433.500 Z5.08 6.50 34.45 45.90 46,43 54.00 7.57 Lyerage
3 2500.000 25.10 6.50  34.45 3g8.82 39.37 54.00 14.63 Average
Femarks:

1. Emiszion Lewel= Antenna Factor + Cakble Loss -iwp Factor + Reading.
Z. The emissicon lewels that are Z0dAE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item |[Equipment Manufacturer|Model No. Serial No. Last Cal. |Cal. Interval
1. [Spectrum Analyzer |Agilent E4446A US44300459 [May.08,11 |1 Year
2.  |Attenuator Agilent 8491B MY 39262165 |[May.08,11 |1 Year
3. |RF Cable Hubersuhner [SUCOFLEX102|28618/2 May.08,11 |1Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus

6dB.
7.4.Test Results

EUT: Wireless N-Lite ADSL2+ 4-port Gateway
M/N:AMG1202-T10A
Test date: 2011-10-19 Pressure:  101.6 kpa Humidity: 54.2%
Tested by: Leo-Li Test site:  RF Site Temperature : 25.8 C
Cable loss: 1 dB Attenuator loss: 20 dB
6dB bandwidth Limit
Test Mode CH (MHz) (KH2)
CH1 12.107 >500
11b CH6 12.107 >500
CH11 12.108 >500
CH1 16.461 >500
11g CH6 16.468 >500
CH11 16.505 >500
CH1 17.634 >500
HlTlgo CH6 17.642 >500
CH11 17.628 >500
CH1 35.852 >500
HlleTo CH4 35.983 >500
CH7 35.879 >500
Conclusion : PASS
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
# Agilent L Freg/Channel

I
Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth ]

Center Freq
241260008 GHz

StartFreq
2.39950008 GHz

StopFreq
242456008 GHz
S Y CF Step

2.5REREA00 MHz
Auto Man

Freq Offset
B.00ARBABA Hz

X . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0

14.6255 MH % dB

Transmit Freq Error

Test CH6: 2437MHz

4 Agilent L Meas Setup
. Avg Number
Ch Freq 2.437 GHz Trig Free 18
Occupied Bandwidth I On Off
Avg Mode
Esp Fepeat
Atten 18 dB
L Max Hold
On Off
%_I____ﬂ__ I_..""' _t_Jrl._..‘_F,n._.~__‘.'|.,.-1_,_.".--.,I.v'l-l_
P il Occ BH % Pwr
99.68 %
OBHW Span

250000008 MHz

- ) ; xdB
Occupied Bandwidth Occ BH % Pur -6.00 dB
146057 MHz x dB  -6.00 dB ;
. timize
Transmit Freq Error . :H: P
% dB Banduidth 12.] Ref Level

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz

# Agilent L Meas Setup
I+ Avg Number
Ch Freq 2.462 GHz Trig Free 16
(Occupied Bandwidth ] On Off
Avg Mode
Exp Repeat
Rtten 18 dB
] Max Hold
On Off
%‘_,__41_1 ....-""-‘ i e e e e
i Occ BW 7 Pwr
9988 %
O0BH Span

25.0000000 MHz

#Res E

— . % dB
Occupied Bandwidth Occ BH % Pwr 6.0 dB
14.6037 MHz x dB -6.00 0
. timize
Transmit Freq Error kHz P
% dB Bandwidth 103 MHz Ref Level

Copyright 2080-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

5 Agilent L Meas Setup
. Avg Number
Ch Freq 2.412 GHz Trig Free 16
Occupied Bandwidth I On Off
Avg Mode
Esp Fepeat

Atten 18 dB
L Max Hold
On 0ff
Q.-.-.—."-.-‘-r-.-r-.-'-"-'-'-'-‘1"-"‘*-"-'—"'-"1"-'-’-‘-'1-'-"|.'.Ipv--'r-'—'-"l.r---"--.1.-.—r1.-"l.-.'--r.—.-.-.--;._.r.ﬂ.h..-‘,..ql

. N Occ BH % Pwr
99.66 ¥
OBHW Span

250000008 MHz

- ) ; xdB
Occupied Bandwidth Occ BH % Pur _6.00 db
16.3967 M x dB -6.00 dB )
. timize
Transmit Freq Error 11.45 P
x dB Bandwidth 16 Hz Ref Level

Copyright 2000-2005 Agilent Technologies
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Test CH6: 2437MHz

5 Agilent L Meas Setup

I Avg Number

Ch Freq 2.437 GHz Trig Free 18

Occupied Bandwidth I Off

Avg Mode

Esp Fepeat

Max Hold

On Off

Occ BH # Pwr

99.68 %

OBHW Span

250000008 MHz

Center 2 sHz
—_— : ' - X dB
Occupied Bandwidth Occ BH % Pur ~6.00 dB
16.4339 MH kdB  -6.80 c 0
. timize
Transmit Freq Error :Hz P
x dB Bandwidth 16.465 MHz Ref Level

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
% Agilent L Meas Setup

Avg Number
Ch Freq 2.462 GHz Trig Free 14

Occupied Bandwidth I On Off

Avg Mode
Esp Repeat

Atten 18 dB
! Max Hold
On 0 f

S PPy T oy T T
>¢ S { <
1

Occ BH Z Pwr
99,08 ¥

O0BH Span
25.060BA0E MHz

- X dB
Occupied Bandwidth Occ BH % Pur —6.00 dB

16.4383 MHz % dB

. Optimize
Transmit Freq Error
x dB Banduidth Hz Ref Level

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

# Agilent L Meas Setup
Avg Number
Ch Freq 2.412 GHz Trig Free 16
Occupied Bandsidth I Dt
Avg Mode
Exp Repeat
Max Hold
On Off
Occ BW Z Pwr
9988 %
O0BH Span

c 25.0000008 MHz
#Res B

— . % dB
Occupied Bandwidth Occ BH % Pwr 6.0 dB
175213 M x dB 6.0 .
i timize
Transmit Freq Error P
% dB Bandwidth Ref Level

Copyright 2080-2005 Agilent Technologies

Test CH6: 2437MHz
% Agilent L Meas Setup

Avg Number
Ch Freq 2.437 GHz Trig Free 14

Occupied Bandwidth I On Off

Avg Mode
Esp Repeat

Atten 18 dB
! Max Hold
On 0 f

> ?H_._._r_|_lr___,.__‘___.,,,__.-,-.,L..-._,-....-,_._,-,..-.--,!;.4;—;-,r..-.-_-1:-..-.-,lI_ll,.._-.--.-r-.-—..-_.r.-,-..-’p.‘_r—.;-_.-._...-.q-._«“.\,_,-.,.-.‘,__,..'._,_._.__.% <

Occ BH Z Pwr
99,08 ¥

O0BH Span
25.060BA0E MHz

X dB
Occupied Bandwidth Occ BH % Pur —6.00 dB

17.5245 MHz % dB

. Optimize
Transmit Freq Error
x dB Banduidth ; Ref Level

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz
5 Agilent L Meas Setup
. AVg Number
Ch Freq 2.462 GHz Trig Free 16
Occupisd Bandwidth I Off
Avg Mode
Esp Fepeat
Atten 18 dB
; Max Hold
On 0ff
?..,_‘_,__.,1___,__.;,,.__,-.___.3_._.-_ ,_...,|.,,-;.,la-a,:.\..-_--_v..-r-.-.,l__‘,_.~..-.u-._.,--.r--rH_r.-._,r-,e._._....,-..-__._.,_,-.-.-. """"""'“"""'Q
~J N Occ BH % Pyr
' 99.00 ¥
OBHW Span
250000000 MHz
— : _ % dB
Occupied Bandwidth Occ BH % Pur ~6.00 dB
175255 MH % dB
. Optimize
Transmit Freq Error
% dB Bandwidth Ref Level

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
= Agilent

Copyright 2000-2005 Agilent Technologies

L Meas Setup

Ch Freq
Occupied Bandwidth

2.422 GHz

He WEM 5 MHz

Avg Number
Trig Free 16

I 0

Avg Mode
Esp Repeat

Max Hold
On 0ff

Occ BH Z Pwr
99,08 ¥

O0BH Span
LO.A6BBAGE MHz

Occupied Bandwidth
35.8788 MHz

Transmit Freq Error
% dB Bandwidth

¥ dB

Occ BH # Pwr —6.00 dE

¥ dB

Optimize
Ref Level

Copyright 2000-2005 Agilent Technologies
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Test CH4: 2437MHz

5 Agilent L Sweep
Sweep Time
Ch Freq 2.437 GHz Trig Free 1,888 ms
Occupisd Bandwidth I Man
Sweep
Single Cont
Auto Sweep
Time
MHorm Accy
Gate
< 0ff
Gate Setupr

YEW 5 MHz

- - — Points
Occupied Bandwidth Occ BH % Pur 601

35.9123 MHz % dB

Transmit Freq Error  131.f
¥ dB Bandwidth '

Copyright 2000-2005 Agilent Technologies

Test CH7: 2452MHz
% Agilent L Meas Setup

Avg Number
Ch Freq 2.452 GHz Trig Free 16

Occupied Bandwidth R On Off

Avg Mode
Exp Fepeat

Atten 18 dB
L Max Hold
On Off

2N ?' ___L_____,______1_____‘___..-__,._...'.-.-—.____,-__n'-—---'-,--1_|.___I_,—.—------—-—-_---'1--—-.-""‘"-"---—.-'-"-r---'-—wq =

Occ BH % Pwr
99,80 ¥

OBHW Span
S5P.A6a08606 MHz

s BN 478 kHz VBH 5 MHz

X dB
Occupied Bandwidth Occ BH % Pur  99.00 ~6.00 dB

35.8726 MHz x dB

. Optimize
Transmit Freq Error .
% dB Bandwidth 35.879 MH: Ref Level

Copyright 2000-2005 Agilent Technologies
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1. Power meter Anritsu ML2487A 6K00002472 | May.08,11 1Year

2. Power sensor Anritsu MA2491A 0033005 May.08,11 1Year

3 Attenuator Agilent 8491B MY39262165| May.08,11 1 Year

4 Spectrum Agilent E4446A | US44300459 | M08 1114 vear
Analyzer

5 RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,11 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall
not exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 20dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 6dB bandwidth of signal to measure out each test
modes’ PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and
above 20MHz bandwidth of power sensor ML2491A. So Bandwidth correction method
according to ANSI C63.10 clause 6.10.2.1 part (c) was used:

1) Set the RBW=3MHz and VBW =8MHz

2) Turn averaging off

3) Set sweep to automatic

4) Set the span just large enough to capture the emission
5) Use a peak detector on max hold

6) Record the measured power

7) Calculate Output power of EUT use the formula:

Peak output power =measured power+ 10log[(26dB bandwidth of emission)/(analyzer RBW)]

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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8.4.Test Results

EUT: Wireless N-Lite ADSL2+ 4-port Gateway

M/N:AMG1202-T10A

Test date: 2011-10-09 Pressure: 101.4  kpa Humidity: 52 %
Tested by: Leo-Li Test site: RF site Terpperature:
25.C
Cable loss: 1 dB Attenuator loss: 20 dB
Test CH Peak O(Ué‘éur;iower Limit
Mode (MHz) (dBm)
CH1 10.08 30
11b CH®6 9.94 30
CH11 10.64 30
CH1 19.78 30
11g CH6 22.26 30
CH11 22.87 30
11n CH1 21.59 30
HT20 CH®6 22.66 30
CH11 22.05 30
Result Limit
Test CH Measured PK Output power
Mode power(dBm)/3MHz (dBm) (dBm)
11n CH1 8.44 19.68 30
HT40 CH4 10.60 21.84 30
CH7 8.79 20.03 30
26dB Bandwidth for 11n HT40: 39.906 MHz
BW correction factor = 10log[(39.906 MHz/3MHz)]=11.24dB
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 8-1

IEEE 802.11n HT40
H# Agilent Peak Search

#Htten 10 dB 844 c Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

£f

© 'Marker
FTun Mkr > CF
swp 1 2.429600000 GHz
8.44 dBm
sHz an lho{g
3 MHz #UBH 8 MHz ¥ pts) .
= Agilent Peak Search
#Atten 10 dB 10.60 dBm Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

. |Marker
swp | 2.444330000 GHz Mkr > CF
10.60 dBm
3Hz an i More
: 1 of 2

MHz #JBH & MH=z 1 1 pts)

File Operation Status. A:\SCREN964.GIF file saved
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Peak Search

#Atten 10 dB 4B Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

2.459070000 GHz Mkr 5 CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies

26dB Bandwidth

= Agilent L Trace
e
Ch Freq  2.422 Gz Trig Free| |, 112C®
Occupied Bandwidth I
Center 2422000000 GHz Clear Hrite
Atten 10 dB B
Max Hold
?-—'-'"""'-"‘-""""""""""—""'""’"'."""_"""'"'-.,.__,_r""-"“'""'-“-'"""""“-r"-"'"ﬂ-n-"-r—-._--'-.;..- '¢.,
Min Hold
View
; ) #YBH 3 MHz 3 01 ms (6A1 pts) |
Occupied Bandwidth Occ BH % Pwr Blank
35.6982 MHz xdB - s
Transmit Freq Error -1 ‘Hz 1"10{3
% dB Bandwidth - o

File Operation Status. A:\SCRENG82.GIF file saved
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5 Agilent L Marker

|
Ch Freq 2.437 GHz Trig Free 1Select Marker

i 3 4
Occupied Bandwidth I

Normal

Delta

i Delta Pair

 Tracking Ref)

Ref A

Span Pair

Center 2.4 3Hz 3 Span Center
H 4760 kHz #UBH 3 MHz Sweep 1 ) |n

Occupied Bandwidth Occ BH % Pur 99 Off
35.6690 MHz X dB 0.dB I8

Transmit Freq Error 1H0{§

% dB Bandwidth : ]

# Agilent L Trace
I
Ch Freq 2.452 GHz Trig Fres| |, 11AC®
Occupled Bandith T e
Center 2.452000000 GHz Clear Urite
Rtten 18 dB B
Max Hold
Min Hold
View
Center 2.4° Hz Soan 6O 7
78 kHz #UBH 3 MHz Sweep L n ) |
Occupied Bandwidth Occ BH % Pwr Blank
35.6955 MHz x dB Ly -
Transmit Freq Error 1.846 kHz IHOS
¥ dB Bandwidth ) i

File Operation Status. A:ANSCRENGB4.GIF file saved
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item |Equipment |[Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval

1. |Spectrum 1\ difent E4446A US44300459 |May.08, 11 |1 Year
Analyzer

2. |Attenuator |Agilent 8491B MY39262165 |[May.08, 11 |1 Year

3. |RF Cable Hubersuhner [SUCOFLEX102 |28618/2 May.08, 11 [1Year

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.3.Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Set the test frequency as center frequency,Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency,Read out maximum peak leval frequency

3, Set the frequency read from produce 2 as center frequency,then set the span=
300KHz, Sweep time=Span/RBW,Then Max hold,read out each mode and each
chain's Power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240
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9.4.Test Results

EUT: Wireless N-Lite ADSL2+ 4-port Gateway
M/N:AMG1202-T10A
Test date: 2011-10-25 Pressure:  100.9kpa Humidity: 53.6 %
Tested by: Leo-Li Test site:  RF Site Temperature : 25.7°C
Cable loss: 1 dB Attenuator loss: 20 dB
Test Mode CH Power density (dBm/3KHz) Limit
(dBm/3KHz)
CH1 -15.01 8
11b CH6 -14.69 8
CH11 -14.37 8
CH1 -12.26 8
119 CH6 -11.51 8
CH11 -10.94 8
CH1 -12.92 8
Hl1%20 CH6 12.24 8
CH11 -11.65 8
CH1 -16.01 8
Hlleo CH4 12,93 8
CH7 -15.24 8
Conclusion : PASS
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

% Agilent L Peak Search
Mkrl 2.411 SHz
dBm Atten 18 dB - ' Next Peak
Marker
2.411933700 GHz
Next Pk Right
~15.81 dBm e
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

#YBW 10 kHz

File Dperatlun Status. AMVSCRENGSZ.GIF file saved

Test CH6: 2437TMHz

# Agilent L Peak Search
Atten 18 dB } Next Peak
2.436933200 GHz
Next Pk Right
~14.69 dBm J
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

g #\BW 10 kHz #Sweep 1 )
File Operation Status. A:ANSCRENG98.GIF file saved
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Test CH11: 2462MHz
= Agilent

Atten 18 dB

2.461932700 GHz
-14.37 dBm

" I'Il LS o L}
o e
AN
J III Ry ] "l,l | { Y| |I | |I 4
f y L] yh
I

LI

W 3 #YBH 10 kHz
le Operation Status, A:\SCRENG99.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
H# Agilent

"1 dBm Atten 18 dE

" |Marker
2.411932700 GHz
-12.26 dBm

#Il_llE:H ll-'1 |'.H:

Copyright 2080-2005 Agilent Technologies

L Peak Search

Merl 2.461

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

4

L Peak Search
Mkrl 2.411
Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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Test CH6: 2437MHz

% Agilent L Peak Search

1 dBm Atten 16 dB C Next Peak
Marker

%ffg?gggg BHz Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

kHz WEBM 10 kHz ) ot

File Operation Status. A:\SCREN®95.GIF file saved

Test CH11: 2462MHz

# Agilent L Peak Search
dBm Atten 16 dB 16. ::f Next Peak
Marker
éfgégﬁﬁg BHz Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More

#UBH 10 kHz L of 2

File Operation Status. A:ANSCRENG96.GIF file saved
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

% Agilent L Peak Search
Mkrl 2.411 935 2 GHz
dBm Atten 18 dB ' ' Next Peak
Marker
2.411935200 GHz
Next Pk Right
~12.92 dBm e
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

WRes BH 3 kHz #UBH 10 kHz Swoer
File Operation Status. A:AZSCREN1082.GIF file saved

Test CH6: 2437MHz
# Agilent L Peak Search

Atten 18 dB dBm Next Peak

2.436934200 GHz
-12.24 dBm

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More

#UBH 10 kHz ¥Sneep 1 D

Copyright 2080-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11240




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:188AMG1202T10A page 9-7

Test CH11: 2462MHz

% Agilent L Peak Search

1 dBm Atten 18 dB 'I Next Peak
Marker

%ff%gﬁ;?@ BHz Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF
More
: #UBH 10 kHz Lof 2
File Uperatlnn Status, ANSCREN162.GIF file saved
Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
# Agilent L Peak Search
Atten 18 dB 5.01 dB . Next Peak
2.421935200 GHz Next Pk Right
-16.81 dBm
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More

#UBH 10 kHz L of 2

File Operation Status. A:ANSCREN1684.GIF file saved
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Test CH4: 2437TMHz

% Agilent L Peak Search

1 dBm Atten 18 dB I ;j Next Peak
Marker

%f;ggﬁggg BHz Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

File Operation Status.

Test CH7: 2452MHz

# Agilent L Peak Search
dBm Atten 18 dB : ?ﬁ Next Peak
Marker
%fg%?ﬁggg BHz Next Pk Right

Next Pk Left
Min Search

A r iy
| |'| |III | r"h'tl | Il ! III 1
AVERUTRTIRTAY

Pk-Pk Search

Mkr 3 CF

More
1 of 2

#YBW 18 kHz

File Uperatmn Status, ANSCREN1606.GIF file saved
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are one Patch PCB antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is 4.5dBi.
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency

Power density (mW/ cm?)

Averaging time(minutes)

300MHz----1.5GHz

F/1500

30

1.5GHz---100GHz

1.0

30

Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30
Note: F= Frequency in MHz
11.2. Estimation Result
EUT: Wireless N-Lite ADSL2+ 4-port Gateway
M/N:AMG1202-T10A
Test date: 2011-10-09 Pressure: 101.2 kpa Humidity: 52.8%
Tested by: Leo-Li Testsite:  RF Site Temperature : 25C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain 4.5 dBi
Peak Output | Antenna Antenna
Test CH Frequency | Output Power Gain Gain MPE
Mode (MHz) Power (mW) (dBi) (Linear)
(dBm)
CH1 2412 10.08 10.19 4.5 2.82 0.0057
11b CH6 2437 9.94 9.86 4.5 2.82 0.0055
CH11 2462 10.64 11.59 4.5 2.82 0.0065
CH1 2412 19.78 95.06 4.5 2.82 0.0533
119 CH®6 2437 22.26 168.27 4.5 2.82 0.0944
CH11 2462 22.87 193.64 4.5 2.82 0.1086
CH1 2412 21.59 144.21 4.5 2.82 0.0809
Hligo CHG6 2437 22.66 184.50 4.5 2.82 0.1035
CH11 2462 22.05 160.32 4.5 2.82 0.0899
1n CH1 2422 19.68 92.90 4.5 2.82 0.0521
HT40 CH4 2437 21.84 152.76 4.5 2.82 0.0857
CH7 2452 20.03 100.69 4.5 2.82 0.0565

Note: The estimation distance is 20cm
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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